 SERVICE & PARTS MANUAL

16mm
‘SOUND MOTION PICTURE

PROJECTORS

Model 70-15, Model 70-15 MP
Model 70-25, Model 70-25MP
Model 70-0 Silent

KALART VICTOR corroraTiON

PLAINVILLE, CONNECTICUT 06062 U.S.A.

Form 2515F



FOREWORD

This Service and Parts Manual has been prepared for your information and guidance.
It is given to you as confidential matter.

It contains all data, drawings, and wiring diagrams for the servicing of Kalart Victor
16mm Sound Motion Picture Projectors - Model 70 Series. The Manual is organized
so that data appears on left hand pages with corresponding drawings on right hand
pages, opposite.

On pages that show general assemblies, a column will be found directly to the right of
nomenclature giving page number of assembly breakdown.

You will note that various parts are NOT numbered. These are factory operations and
have been purposely excluded for reasons of simplification.

Read and observe the following so there will be no misunderstanding in regard to the
Kalart Victor Service Policy:

A. All parts orders and correspondence pertaining to service should be sent
directly to our Service Manager, and not included in correspondence for
other departments.

B. When ordering, the number of each part and its description should be given,
as well as the model and serial number of equipment, if available.

C. The Kalart Victor Warranty does not cover lamps or tubes, or the replace-
ment of parts which become inoperative because of misuse, accident or
negligence, nor if the part or parts have been repaired or altered in any way
which, in our judgment, affects their condition or operation. Also, our
Warranty does not cover labor charges unless the equipment is shipped pre-
paid to the factory at Plainville, Conn., U,S. A,

D. All parts taken from equipment in guarantee must be returned to the factory
for inspection before 'No Charge" replacements can be made. Full
information must be given as to serial number, model and date of sale of
said equipment.

E. Authorization must be received from the factory before any parts or equip-
ment may be returned for credit. A ten percent (10%) handling charge will
be deducted from all credits issued for parts that have been overstocked.

F. Minimum order - $5.00 list. Any orders received from individuals or

firms will be referred to the Kalart Victor Service Center nearest them
for handling,

KALART VICTOR CORPORATION ®
ﬁmr
PLAINVILLE, CONN., 06062, U. S. A. -

2515F - 1 - 909 Printed in U, S, A.



TITLE PAGE NO.
A
Amplifiers
Model 70-15 .....cviiennnenneneea. 43
Model 70-25 ......... Ceesiesesanea 43
Armature, Motor ...... cireeveseass T, 37
Automatic Trip Assembly, Cover ..... 15
Automatic Trip Lever Assembly 5, 15, 29
B
Belts ... i e e 7
Motor Drive ..........ccovvvun.n.. 15
Takeup ....iviveinnnnnninnnnn, 19, 39
Reverse ...........cciiiiin., 19, 39
Rewind ............. ..o i 39
Body Casting Assembly ........... 15, 17
- Body Plate Assembly ................ 23
c
Cam Follower ........... teercenas N |
Cam, Shutter & Oscillator Assembly .. 23
Case, Projector ........ceveeennnnee 45
Case, Speaker J3B ............. ceees 47
Channel, Film ..... tedecane ceeeess 9, 17
Clips, Film Channel ,.............. 9, 17
Clutch Assembly, Takeup ......... 19, 27
Clutch, Inspection ......c0c0veeeen . 5, 8
E
Electrical Components ............ 41, 59
Etched Circuit Boards ............ 50, 51
Exciter Lamp, Inspection ......... 5 9
F
Feed Sprocket, Drive Gear Assembly .. 27
Felt Pad ............ Ceseseresenaans 7
Film Channel ........ creeens seenas 9, 17
FilmShoe ......v.i0veivnennnnnn. 15, 31
Film Test, Inspection ........ csaeces 6
Fire Shutter Assembly ............... 21
Flywheels .....cvecvnnnnnns ceenes 19, 27
Fuse, Inspection ..........cve0vnenn. 6

TITLE PAGE NO.
G
Gate, Inspection .......ccoivnvvrnnens 4
General Inspection ..... Ceseeenaes .. 4-6
General Overhaul ............ veeess 7-10
Governor, Inspection .......ccve0v.. 5 8
H
Hand Operating Shaft Assembly ....... 17
I
Idler, Starting Lever ............. 21, 25
Illumination, Inspection .............. 5
Impedance Roll Assembly ............ 9
Inspection, General ........cce0evuee 4-6
Induction Motor Assembly .......... 37-B
L
Lamp, Adjustment ................... 9
Lamp Baffle Assembly ............... 35
Lamp, Inspection .................. 4, 9
Lamphouse Casting Assembly ..... 15, 33
Lamphouse Cover Assembly .......... 35
Lamphouse, Inspection .............. 4
Lens, Inspection .................... 4
Lens Mount Assembly ......... 9, 15, 29
Lens Mount Assembly (New Style) ..... 29
Lens, Projection .................... 15
Loop Tension Arm Assembly ......... 31
Lubrimatic Oiler, Inspection ......... 5
M
Motor, Assembly ............ ee... 15, 37
Motor, Inspection ........c.ccvevnenn 4
6]
Oil Reservoir Assembly .......... . 19, 29

Oscillating Sleeve & Hub Assem.7, 9, 19, 23
Overhaul, General ..... ceenee 7-10

s ev e e .



TITLE

P

P.E.C. Lead and Exciter Components .
Photocell Cover .........cvvvuvunnn..
Photocell, Inspection ................
Power Lead Wire Assembly ..........
Pressure Plate .....................
Projector, Operator's View ....... 15,
Projector, Rear View ............ 19,
Projector, Operator's View, Model 70-0
Projector, Rear View, Model 70-0.....

R

Reel Arms, Front & Rear ............
Reverse Loop Tension Arm Assem. 15,

Rewind Disc Bar & Pulley Assembly 19,
Roll, Film Support .........c.0.vuu..
Rollers, Inspection ..........cvuuu...
S
Scratches, Film, Inspection ..........
Shaft, Hand Control ..................
Shoes, Film................... 8, 15,
Shutter, Safety ......................
Shutter & Cam ................... 19,
Shuttle..................... 7, 19, 21,
Sound Core Assembly .......... 6, 15,
Sound Lens Cleaning .................
Sound Quality, Inspection ............
Sound Sprocket Drive Gear Assem. 19,
Sound Sprocket Tension Arm ...... 15,
Sound Unit Casting Assembly .........
Speaker Assembly U6 ............. 60,
Speaker Assembly 5" x 7" ............

PAGE NO.

39
31
35
17

31

23
25
31

27
31
31
61

TITLE PAGE NO.
Speaker Assembly, J3B ............. 47
Speeds, Inspection ......c.vevevnnnn.s 4
Spiral Intermediate Gear &

Shaft Assembly ................. 19, 27
Spring, Shuttle ..........cvinveenrnn 7
Sprocket, Feed Assembly ....... 8, 15, 23
Sprockets, Inspection ............ 4, 8, 9
Starting Lever ........ccvevevnnn. 15, 23
Start Lever Idling Assembly .......... 25
Still Picture, Inspection ............. 5
Still Picture, Shutter ..........ccce.. 25
Switches, Lamp & Motor ............. 9

T
Takeup Clutch Assembly .......... 19, 27
Takeup, Inspection ........e0vov... . e 5
Takeup Lever Assembly ............. 21
Technical Data .......co0vvvnennn. 52, 53
Tilt Mechanism ..................... 47
Timing of Projector ..........ccveva. 10
Tolerances ........c.eevevinnnnnnnnns 11
Trip Assembly ................ 5, 15, 29
Trip Cover Assembly .........000uu.. 15
Troubles and Remedies, Amplifier .... 13
Troubles and Remedies, Projector ., 11-13
Tubes, Inspection ................... 6

w
Wiring Diagram

Model T0-15 .....ciiervrnennennnns 48

Model 70-25 .....civionrnnennnnnan 49

Model 70-15 MP ........c0vuunne 48-A

Model 70-25 MP ................ 49-A

Model 70-15IND ......cevvnnennn 48-B

Model T0-25IND ......cevenvennn 49-B



GENERAL INSPECTION

A general inspection will be adequate in
most cases, especially where the projector
hasbeen checked periodically and its general
performance known in advance. In any case,
the preliminary check will soon indicate if
there is any need to disassemble the pro-
Jector for a more elaborate overhaul.

PROCEDURE

A. INSPECTING THE PROJECTOR
Set-up

Set the machine up as for a show and check
all cords and plugs in the process. Make
certain that the power cord plug is fully
engaged onto amplifier male receptacle.

Belts and Pulleys

Replace belts if stretched or kinked. Check
pulleys for excessive wear.

Sprockets

Make sure the sprocket guards have the
proper clearance and see that the sprocket
teeth are not worn. Worn and undercut teeth
can be extremely damaging to film.

Rollers

Make sure all rollers are clean and revolve

freely. Make a special check to see if the
rollers have any flat surfaces. If so, re-
place.
Gate

Clean the channel and pressure plate, aper-
ture and sound drum. Remove all encrusted
emulsion. An orangewood manicure stick is
very good for removing encrusted emulsion
and "fuzz" from the edges and corners of
the aperture. Check carefully for wear of
side tension film guides and rails on which
the film rides.

Lens

Clean the projection lens carefully. Use
lens cleaning tissue in preference to a hand-
kerchief although this is satisfactory if it is
laundered soft and the glass not pressed
hard. (Remember that optical glass is much
softer than ordinary glass).

Lamphouse

Release lamphouse lock screw and remove
lamphouse cover. Remove lamphouse
sleeve. Clean the condenser and reflector
with tissue. Make sure that condenser lens
has not been disturbed on its seat in order
to maintain necessary optical alignment.

Lamp

Check the lamp for excessive blackening
adjacent to the condenser and reflector and
wipe it clean. If the glass is blistered, or
if filaments appear to sag, replace the lamp.

Motor

a. Check the motor brush accessible from
the front. If worn, remove the projector
from the case and check the rear brush.
Replace both if necessary.

b. Make surethat the bearing surface of the
brush is smooth and shiny. I rough and
oily, the commutator needs cleaning.

¢. The commutator can be cleaned moder-
ately well if not in bad condition by using
a small piece of cheese cloth or extra
fine abrasive.

d. Care should be exercised in replacing
the brushes to align concave brush
surface with cylindrical surface of
commutator.

Speeds

Turn the motor on, listen to the sound.
Mechanism should operate at 16.7 frames
per second for silent, and 24 frames per
second for sound speed. (Count 84 and 120
R.P.M, of the 12 tooth feed sprocket for the
16.7 and 24 f.p.s. respectively). The
operation of silent-sound and reversing
switches can be determined at this time.



For sound film, the projector must run at
exactly 24 frames per second. With 60 cycle
A.C. supply current, a Neon lamp may be
used to check for sound speed. Using a
Neon light stroboscope, shade the feed
sprocket from outside light. By the light of
the Neon lamp the teeth of the feed sprocket
will appear to stand still when the projector
is running at the proper speed.

Governor

If the projector is not running at proper
speed, the governor should be adjusted.
Access to governor may be made by re-
moving governor cover opening in the base
of the case.

a. First clean the contact points using
ignition file, check speeds with Neon
lamp. Contacts controlling the - sound
speed (24 frames per second) are carried
on the heavier set of springs. The
lighter contact springs for silent speed
are marked by a red mark adjacent to
adjusting screw. Turn screw clockwise
to increase speed, counterclockwise to
decrease speed.

b. Adjust the governor speed controlling
screw until speeds are correct.

c. Clean the commutator ring at the back of
the governor to make sure the brushes
are not worn, and that they are making
good contact. Space between governor
brush holders and governor ring should
be 1/32 to 1/16",

Clutch and Trip

The trip should operate freely. Clutch
pulleys must be free and have visible end
play, if end play is not visible, the clutch
actuating spring may be out of position,
acting against pulley rather than against the
ball retainer.

Takeups

The operation of these is best checked with
film threaded on the projector. Inadequate
pull or jerkiness may require new belts or
adjustment of the clutch pulleys.

Mlumination

Turn on the lamp and make sure the illumi-
nation on the screen is uniform. (A photo-
cell type exposure meter will be found useful

for this, although visual inspection will
usually be satisfactory). Refer to Page 9
for lamp adjusting instructions.

Still Picture

The still picture embodies two pieces of heat
absorbing glass. These may be removed for
cleaning when required.

Film Scratches

Make a loop of about 36" of new (light struck)
film which is very soft. Run it through the
projector for several minutes. This will
quickly indicate scratching caused by any
element in the film path. I any abrasion
marks appear, inspect each individual part
of projector - (channel, pressure plate,
sound core, sprockets, rollers, film shoes)
for source of scratching. Check and clean
very carefully.

Lubrimatic Oil System

The lubrimatic oil system is designed for
maximum performance with a minimum of
maintenance and attention. It is arranged to
""demand feed'" the shuttle cams. The
wicking onthe oiler tube should be positioned
so that it touches only the main cam when
the high lobe of the cam passes the wick.
Provision for external oiling is found on the
main body immediately under the rear reel
arm.

B. INSPECTING THE SOUND
REPRODUCTION SYSTEM

Exciter Lamp

Remove and check for excessive blackening
and for sagging filament. Wipe clean and
replace. Using a single frequency film,
3000 or 5000 cycle, either listen to or check
output of amplifier with a db meter. Move
exciter lamp in all directions to determine
whether output increases. Be certain that
solder contact base and socket base is clean
and unoxidized, scrape or sand the contact
if required.



Photocell

Remove cap, wipe clean. Correct function-
ing can be determined by turning amplifier
volume control full on with no film in the
mechanism. Photocell breakdown may also
be checked by listening to a test film with
another photocell in the projector. Photo-
cells may be compared by using a standard
test film and amplifier output checked with
VIVM.

Tubes

While the operation of tubes can be gauged
by listening to a test reel, it is preferable
to remove and check all tubes in a standard
tube tester. A good tester will show when a
tube is near the end of its useful life. Re-
placement of these tubes will avoid sub-
sequent trouble.

Fuse

The fuse is for the protection of the ampli-
fier. A 3 ampere fuse is the maximum size
to be used on the Victor amplifiers.

Test Film

Use a sound subject. The S.M.P.T.E.
"Jiffy' test reel or some other good subject
with which you are thoroughly familiar will
enable youto quickly recognize any variation
from standard which will point up need for
further investigation.

Sound Quality

a. Wows. Slow speed oscillations are
usually caused by improper operation of
the impedance roll assembly. Make
sure that the impedance flywheel is
working smoothly and the pressure
roller runs free.

b. Flutter. Relatively high speed oscil-
lations are usually caused by improper
functioning of the sound sprocket filter
mechanism. Check the clearance and
smoothness of the sound sprocket and its
roller. (See page 11).

CLEANING THE SOUND LENS

Normal Cleaning

Remove the sound drum by pulling directly
out after loosening set screw. Use pipe

cleaner to clean the film channel slot and
the groove in the top of the sound lens. Also
clean the lower side of the sound lens inside
the sound drum. Be sure no lint remains on
lens or slot. Also be sure sound drum is
fully seated with slot in top position.

Hundred Hour Cleaning

'Remove sound drum as above. Remove

screws A and B. (Illustration I). Lift out
sound channel with the sound lens assembly
and place in inverted position. Next remove
screws C and D (Illustration II) and lift out
sound lens unit. (WARNING - Do not tamper
with or loosen screw "E" which is sealed
with glyptol. To do so will necessitate
return of the entire assembly to the factory
or nearest Victor Service Center for re-
setting of lens). With a clean lintless cloth
polish sound slot "F' (Illustration III) by
placing cloth over thumb nail. Also polish
condenser lens "G" (Illustration IV). Re-
assemble sound drum in reverse order of

disassembly, taking care that position of

screw E is as noted in Illustration IIL

=2

Illustration I

Illustration 11

Illustration III Illustration IV



GENERAL OVERHAUL

A periodical overhauling is indicated when
the equipment has been in frequent use even
though the General Inspection shows that it
is functioning satisfactorily. Such an over-
haul may be likened to the 10, 000 and 20,000
mile checkups on your car.

The following overhaul procedure is indi-
cated also where there is any question about
the proper performance of the projector,
irrespective of the amount of use it has had.

The General Overhaul involves dismantling
the projector as below:

1. Remove Projector from the Case
The projector is held in the case by
four screws at the bottom of the case
and two at the top. Remove tube access
grill on rear of projector. Disconnect
P.E.C. input. After removing the
screws, slide projector forward, tilt
carefully to gain access to the plugs
connecting the projector to the ampli-
fier. Disconnect these plugs and
remove the projector.

2. Remove the Lamphouse

Loosen lamphouse cover lock screw.
Remove lamphouse cover, remove lamp
baffle assembly, remove lamp. This
exposes the greatest part of the mecha-
nism for adjustment. If further dis-
assembly is necessary, insert allen
wrench into opening of fan housing and
loosen fan screw. Remove four screws
holding lamphouse base assembly to the
main casting of projector. Loosen two
screw holding wires in the terminal
board under the impedance flywheel,
and remove "C" washer holding rewind
pulley. Remove casting assembly
allowing the fan to lie inside of the fan
housing.

3. Remove the Motor

This is necessaryonly whenthe commu-
tator or bearings need attention. The
motor armature, 47661, should be
checked when giving the projector a
complete overhaul. The commutator
can be turned on a lathe. Care should
be exercised to remove a minimum
amount of material from the commu-
tator for if the cut taken is too deep,
the armature will not operate satis-
factorily and should be replaced.

Under the following headings are given the
steps most often necessary for properly
checking the projector mechanism. Owing
to. the extreme accessibility of the mecha-
nism, replacements even of vital parts are
easy and positive.

4, | Shuttle

Part 48016-A is the heart of the entire
mechanism and must be checked care-
fully.

a. Check cam follower, 47531, for
wear on both the main cam and
oscillator cam wear surfaces.

b. Check pawls for wear or roughness.
Ascertain proper mounting of
sapphire tip. Sapphire tip should
show no signs of 'grooving". K
necessary, minor rough spots on
the steel shuttle pawl may be
"stoned' smooth provided care is
used.

c. Check ball seat of shuttle to ascer-
tain excessive wear. Felt pad,
47633, must be oily at all times.

d. When installing a new shuttle, the
oscillating sleeve and hub assembly,
47520-A, should be adjustedto allow
the shuttle teeth in their pulldown
position, to extend through the film
channel 1/16". This adjustment of
moving the oscillating assembly can
be made by using tool, T-9159.
Make sure that shuttle spring,
47638, is adjusted to seat properly
against the cam follower.

In the event of any question of the best
functioning of this vital part, replace
the entire shuttle to circumvent sub-
sequent complaints.

5. Drive Belts

"O" Ring drive belt, 47609, and flat
belt, 47610, should be checked and
replaced if they show signs of wear.

6. Belt Idler

Remove pulley by removing "'C" washer,
see that bearing is held tight by push on
fastener. Soak felt wick in oil and



replace onto bearing making certain
that felt rests on the oilite surface and
is spaced away from the Idler plate.
Reassemble.

Safety Shutter

If a dark shadow appears either at the
top or bottom of the screen, the fire
shutter, 47695-A, is out of adjustment
and the shutter aperture must be aligned
with the optical centerline. This is
done by adjusting the eccentric on the
screw holding the safety shutter lever
directly over the center of the motor.
This adjustment raises or lowers the
fire shutter in relation to the main
aperture. Make certain that the shutter
slides quite freely between the guides,
19471, so that when mechanism is
tripped it will drop of its own weight.

Flywheel Units
The necessary end play for flywheel

shafts is .004. Occasionally this
tolerance will need adjusting. Use a
feeler gage to check this. In the

absence of a feeler gage, a single film
thickness (. 006) is satisfactory for this
adjustment. Do Not tighten up end play
too close to the bushing or too much
drag will occur. This is worse than if
they were a bit loose. The filter fly-
wheel 47223A should be checked to make
certain that the filter springs are not
touching the gear assembly. This would
result in an uneven action and poor
sound reproduction. One of the filter
springs is straight while the other one
has a small bend or angle.

Takeup Pulleys

Uneven action of the takeup pulleys
causes jumpy action of the takeup and
may result in the film "spilling over'.
This uneven action, in turn, may be
caused by wear or oil and grease in the
assembly. The takeup clutch assembly
26836A should be checked to see if it is
working correctly and is clean. This
assembly must be removed from the
projector to disassemble. Extreme
caution should be exercised in taking
this assembly apart so that the clutch
actuating spring and the small clutch
balls will not become lost. It may be
reassembled dry or with light oil.

10.

Carbon tetrachloride may be used to
clean it. In reassembling, care should
be taken to have the clutch actuating
spring engage the ball retainer, and
when assembled the spring should have
no lateral pressure on the pulley. This
can be determined by ascertaining the
"free' end play of the pulleys.

Governor

Occasionally the brushes need replace-
ment. (The governor itself rarely
needs replacement).

To remove the governor, first remove
the end plate and speed switch from the
motor housing. Then loosen the locking
screw on the governor hub and slide off
the motor shaft. .

a. The motor governor 47745 should be
checked to make certain that the
points are smooth. I the points are
found rough or pitted, a regular
point file should be used.

b. The governor rings can be polished
if mounted on a 1/4" arbor either in
a lathe or drill press.

c. When replacing the governor be
sure that there is at least 1/16"
clearance between the governor
brush holders and the governor.

d. The set of contacts marked with red
is used for controlling the silent
speed, the unmarked (and stiffer)
contacts  are used for adjusting
sound speed.

11. Film Shoes—Upper and Lower

12,

Film shoes should be properly adjusted
to drive sprocket. Clearance between
shoe and sprocket should be .009 to
.0150r 1 1/2 to 2.1/2 film thicknesses.

Feed Sprocket

Part #36154 should be checked after
excessive use for grooves in the
sprocket teeth which will result in film
noise. ¥ this should occur, sprocket
should be replaced holding .004' end

play.



13.

14.

15.

16.

17.

18.

Sound Sprocket

The teeth of the sound sprocket #30368-A
will also become grooved after ex-
tensive use which will result both in
noise and flutter in sound reproduction.
This should also be replaced when
sprocket is worn.

Hand Control Shaft

The hand control shaft 48003-A
requires a little grease in the slotted
shaft end and oil on the bearing area.
This shaft should be checked when the
projector is given a complete overhaul.

Film Channel Clips

#19316 should be cleaned thoroughly and
checked for wear to make certain they
are functioning properly. If necessary
to replace the clips, unscrew the four
screws holding the film channel and
remove clips.

To reinstall, place film channel beneath
the film tension clip spring. Hold one
film channel clip in each hand and place
the clips over clip tension spring. Move
these into position on casting, holding in
this position with index fingers.

With thumb of each hand slide the film
channel into position and reassemble
four holding screws. Side tension of
clips should not exceed 1 3/4 oz.

The Film Channel

47519 should be checked for worn rails,
if these show wear, the channel should
be replaced.

Pressure Plate

The Pressure Plate 47502A used on
earlier models should provide a tension
of approximately 4 oz. Pressure Plate
48022A used on later models should
provide a tension of approximately 3
oz. - but not to exceed 4 oz. I too
much tension is applied it will result in
excessive shuttle pawl wear and loss of
loop when running new film.

Lens Mount

The Lens mount may be aligned to
correct a picture that is out of focus on
one side by adjusting the lens mount
stop screw #19301, located under and to
the inside of the lens mount.

19.

20.

21.

22.

23.

Lamp Adjusting Nut

When replacing projection lamp, if
shaded areas or banding of light is in
evidence on the screen, this would
indicate that the projection lamp is not
in correct alignment. This can be
corrected by loosening the Hex nut
under lamp socket and moving socket
from side to side as required to clear
up dark areas. The nut, directly under
the lamp socket can be reached with a
3/8'" box wrench through front of lamp
house casting after removing lamp
house name plate.

Projection Lamp

The projection lamp should be replaced
after excessive darkening of inside of
lamp envelope. This darkening causes
loss of light and formation of blisters
on envelope in line with filaments. It is
good practice to allow motor to run for
a few minutes after the lamp has been
turned off to cool the lamphouse and the
lamp.

Projection Lamp & Motor

Switches
Circuitry is arranged so that motor
switch must be turned on before lamp
can be turned on.

Oscillating Gear Assembly

The oscillating gear assembly, 475204,
should be checked for wear making
certain there is not over . 003" end play
as this assembly controls action of the
shuttle.

Exciter Lamp

I the exciter lamp, 19299, lights inter-
mittently, check for corroded contact
on the lamp socket base. This can be
quickly corrected by scraping base
clean with sharp tool or polishing it
with a piece of emery cloth. See page
5, paragraph B.

24. Impedance Loop Roll Assembly

Inspect impedance Loop Roll Assembly
part 30369A for uneven wear or flats.

Assembly should spin easily with mini-
mum end play of . 002 to .005.



25. Timing the Projector

Remove head from 3/56 x '7/8 lg.
screw, leaving screwdriver slot to use
as pilot and insert into one hole in
oscillator. Assemble oscillator cam
with hole in center of shear form onto
this screw, add spacer, assemble main
cam with hole at sharp radius onto this
screw, add spacers as required to allow
shutter to clear framing mechanism.

Assemble shutter onto screw with
witness mark blade at aperture and
with location of blades as shown.

When the shuttle is in the top of its
pulldown position, the shutter blade with
witness mark must cover the aperture.
This applies to both two interruption
and three interruptionunits. Inchanging
from Mark II to Mark III care should be
exercised in retaining shutter and cam
combination in pairs as these are
balanced as a set. If travel ghost
appears at the top of the picture the
shutter is following and should be
rotated clockwise slightly with respect
to the cam. Tighten (3) screws to keep
shutter blade from shifting.

MARK 11 SHUTTER
(2 Interruption)

WITNESS MARK
ON SHUTTER

MARK lii SHUTTER
(3 Interruption)

SHEAR FORM ON
OSCILLATING CAM

10

FLAT ON MAIN CAM



TOLERANCES
30369-A Impedance Roll (end

play) .002 to . 005 NOTE: Single Film Thickness is .006
inches, in the absence of proper thickness
30368-A Sound Sprocket (end gage. A single film thickness may be used
play) .001 to . 004 for making field adjustments for end play.
26836A Feed Sprocket Clutch
ondl ooy ARl e 004 MOTOR WIRING COLOR CODE
47520A Oscillating Gear As- G%‘{;gﬂ"r‘
bl d . . 003
sembly (end play) 001 to Yellow
47745  Governor Setting 1/16" Red - white tracer
clearance between .
Brush Holders and Mg}o: Brushes:
Commutato u
mtator White
47502-A Aperture Plate (Float) I
.020" Side to Side, Field:
1/32" in and out, Green
tension not to ex- Green with tracer
ceed 4 oz. Red with tracer
Red
48022 Aperture Plate ten-
sion not to exceed 4
oz.
TERMINAL STRIP COLOR CODE
48017-A Shuttle Pawls extend
through Film Chan- 70 Ohm Resistor: Reverse Switch:
nel 1/16" Yellow White
Distance between up- Red - white tracer Blue
per and lower pawl .272 Red - orange tracer Green - tracer
(joined together)
47638 Spacing betweenunder AC Input:
side of spring and Speed Switch: Green
casting to be 3/8" Black Red

a.

Some Possible Projector Troubles and their Remedies

1. Premature Lamp Blow Out

High Line Voltage:

This is nearly always the cause of
the trouble. Check line with a good
meter. The power companies often
boost the supply voltage to compen-
sate for heavy loads in outlying
districts. Voltages also tend to
vary with the general industrial
load and may vary greatly in differ-
ent parts of the same area at the
same time.

Incorrect Lamp Used:
The lamps usually stocked by the

dealer are rated for 110 volts and
are suitable for line voltages of
from 100 volts to 115 volts. While
they can be used on 120 volt lines,
their life will be curtailed, es-
pecially the ten hour lamps.

Lamps rated at 100 V, 105V, 115
V, 120 V, and 125 V can be obtained
on order. (Use of a low voltage
rated lamp increases illumination
at the expense of lamp life). Oc-
casionally we run into line voltages
of 130 and 135 volts. Obviously,
even a 125 volt lamp will burn out.
on such a line.



2.

Main Line Fuse Blows-

This indicates a short or ground in the
wiring. Test the projector and ampli-
fier separately. Localize the fault by
disconnecting motor, lamp, governor,
etc., as necessary until the faulty part
is found.

Motor Will Not Run
a. Check cords and plugs.

b. Check motor brushes.
c¢. Check main switch contacts.

d. Check governor brushes and con-
tacts.

e. Check line fuse.

Speed Variation

Clean governor contact points and
readjust setting if necessary.

Loss of Top Loop

Check for:
a. Improper seating of upperfilm shoe.

b. Torn film perforations.

Loss of Lower Loop

Check for:
a. Torn film perforations.

b. Film not threaded properly at gate.
c. Film shoes and gate clearance.

d. Excessive wear of shuttle.

Film Scratches

This is usually due to an accumulation
of hardened emulsion on aperture plates
or film channel because these parts
have not been kept clean. It may also
be due to physical damage to extremely
smooth surface of gate plates or wear
of guides on back film channel, aper-
ture plate, or sound drum. If so,
replacement is indicated.

12

8. Pictures Unsteady

a. Film badly shrunken and perfo-
rations chipped.

b. Wear on shuttle or other parts of
intermittent mechanism.

c. Pressure plate not properly seated
in film channel.

9. Flicker
a. Governor set too slow.
b. Cam gear replaced "out of time."

c. Light shutter "out of time."

10. Film Spills Over
a. Insufficient friction on feed spindle.
b. Worn takeup clutch.
c. Rewind belt not in place on reel
arm.
11. “Motor-Boating™
a. Sound drum not replaced properly,
causing film misalignment.
b. Impedance roll sticking.
c. Weak photocell.
12. Film Tears at Drive Sprocket

a. If sprocket is replaced without
hardened thrust washer between it
and the casting, the sprocket teeth
will not align with groove of idler
rollers.

b. Film shoes too tight. Adjust with 2

thicknesses of film.
13. Film Perforations Chip
a. Worn sprocket teeth.
b. Worn shuttle or shuttle teeth.
c. Tension at gate insufficient.

d. Badly shrunken film.



14.

15.

1.

C.

Insufficient Light on Screen

Dirty lens, condenser, or reflector.
Lamp old, blackened or dirty.

Low line voltage.

Dirty screen.

Lamp improperly seated.

Picture Partly Out of Focus

a. Aperture plate improperly aligned -

must be parallel to film channel.

16.

Too little tension at gate allows film
to move in and out of focus.

Dirt on lens.

Projector not at 90° angle with
screen.

Travel Ghost

A picture with a streaked effect, par-
ticularly on white scenes, is caused by
light shutter not properly timed.

Possible Amplifier Troubles and their Remedies

Hum

Shield off of 1st stage or tube or
P. E. Cell.

Check all condensers,
filter condensers.

particularly

Check phone and mic. jack.

2. Noise

a.

3.

a.

b.

Try reversing plug in power supply -

line.
Check speaker cord and connections.

Defective or microphonic 1st stage
tube. Try one or two other tubes.

A loose connection, particularly in
the plugs connecting to the projector.

Check resistors.

Check condensers.

Low Volume

Defective tubes,
exciter lamp.

P. E. Cell, or

Make certain exciter lamp is aligned
with slit.

13

C.

d.

Dirt or oil on optical slit or lens.

Low line voltage.

4. No Sound Response

a.

5.

a.

Check power source, cords, etc.
Check fuse (see items listed under
FUSE).

Check output transformer, speaker,
ete.

Check speaker for ground, short, or
open circuit.

Check amplifier tubes to see if fila-
ments arelit and seat them properly.

Check exciter lamp, if burned out.

Fuse

Blows as power is switched on -
probably a short in power trans-
former.

If amplifier warms up and then fuse
blows, check the rectifier and output
tubes and then the filter condensers.



14

PROJECTOR HEAD — OPERATOR’S VIEW

No. Part No. Part Name Page Qty. No. Part No. Part Name Page Qty.
47689A Projector mech. assem. complete 1
1 47544-A Lamp house casting assembly 33 1 33 8290-0-3 #0 x 3/16 Drive screw 2
2 47609 O ring drive belt 1 34 S251-540-16 5-40 x 1" Round head screw 1
3 47660A Motor assembly 37 1 35A 19015 Motor support sleeve * 1
4 47629 Framing knob 1 35 30520 Motor support sleeve 3
5 8277-540-2 5-40 x 1/8 Socket set screw 1 3B6A $S252-832-6 8-32 x 3/8 Flat head screw 1
6 46212 Pilot light cap 1 36 S250-832-8 8-32x 1/2 Truss head screw 3
#7 47657 Lens mount pivot 1 37 S277-540-3 5-40 x 3/16 Socket set screw 1
8 46145AR Automatic trip lever assembly 29 1 38 19482 Thrust washer As req'd
9 19303 Lens mount lock plate spacer 2 39 26726AR Sound sprocket tension arm assem 31 1
10 S254-540-2 5-40 x 1/8 Binder head screw 1 40 30368-A Sound sprocket assembly 1
11 46160 Lens mount lock plate 1 41 26725AR Reverse loop tension arm assem 31 1
12 28130 Pilot lamp 1 42  30369-A Shaft assembly loop roll 1
13 46150-A Trip cover assembly 1 43  30428-A Sound core assembly 31 1
14 46376 Belt separator 1 44 19210 Photo electric cell 1
15 $253-540-12 5-40 x 3/4 Fillister head screw 2 45 46163-A Photo cell cover 1
16 S321-5/16-24 5/16-24 Hex cap nut 1 46 47635 Starting lever 23 1
17 S8251-440-3 4-40 x 3/16 Rd. head screw 2 47 19494 Thrust washer As req'd
18 S254-832-6 8-32 x 3/8 Binder head screw 2 48 S277-832-2 8-32 x 1/8 Socket set screw 1
19 47505-A Body casting assembly 17 1 49 19369 Shim washers As req'd
20 47586 Casting mounting bracket 1 50 36159A Film roll assembly 2
21 $254-832-8 8-32 x 1/2 Binder head screw 2 51 S235-3 #3 "E" ring 2
22 S196-2 Eyelet washer 2 52 36154 Feed sprocket (solid) 1
23 S589-2 Rubber grommet 2 53 47685 Lens mount spring 1
24 20046 Lens mount plate screw 1 54 47515-A Film shoe assembly 31 2
*25 48033-AR Lens mount assembly 29 1 Hb4A 48034-A Film shoe assembly - stainless steel
26 46230 Lens projection field flattener 55 §277-540-3 5-40 x 3/16 Socket set screw 1
2" F1.6 1 56 47863 Starting lever tab 1
26A 20120 Lens projection standard 2" F1.6 1 57 $251-832-20 8-32 x 1 1/4 Round head screw 1
27 S2511-632-36 6-32 x 2 1/4 Brass round head screw 1 58 §253-540-12 5-40 x 3/4 Fillister head screw 2
28 19019-2R Body plate assembly 1 62 S254-540-5 5-40 x 5/16 Binder head screw 1
29 S254-540-3 5-40 x 3/16 Binder head screw 3
30 S324-632 6-32 Hex nut 1 * Note motor support sleeve 19015 must
31 S200-6 #6 Internal tooth lockwasher 1 be used to effect proper ground between
32 47841 Silent-sound nameplate 1 projector head and motor.

*See page 29 for additional information.
#48031 Pivot - lens mount assem. new style 28-29



<L

PROJECTOR HEAD — OPERATOR’S VIEW




9l

PROJECTOR HEAD — OPERATOR’S VIEW

(Complete Breakdown)

Part No.

Part Name

Qty. No. Part No. Part Name Qty.

1 19480 Feed sprocket bearing 2 20 19104 Tension roll spring 1
2 3200-10 #10 Lockwasher 2 21  47505-A Body casting assembly 1
3 S324-1032 10-32 Hex nut 2 22 46216 Automatic trip pivot 1
4 3202-6 #6 External tooth C'sunk lockwasher 1 23 S199-6 #6 Plain washer 1
5 S$252-632-6 6-32 x 3/8 Flat head screw 1 24 26734 Film support roll shaft 1
6 48003-A Hand operating shaft assembly 1 25 19086 Film support roll 1
7 47519 Film channel 1 26 8235-1 #1 "E" ring 1
8 19316 Film channel tension clip 2 27 36158 Film roller shaft 2
9 47998 Film channel tension clip spring 1 28 26749 Film trap roll shaft 1

10 S254-540-3 5-40 x 3/16" Binder head screw 4 29 S235-3 #3 "E' ring 1

10A 47999 Screw, shoulder 1 30 26208 Take off feed roll 4

11 47860 Bushing rubber 4 31 20047 Film guard screw 1

12 22091 Base support washer 4 32 19875 Film guard screw roller 1

13 47815-A Base support sleeve assembly 4 33 36302 Film guard 1

14 20044 Hand shaft retaining screw 1 34 19089 Film guard spacer 1

15 S8199-5 #5 Plain washer As req'd

16 S201-8 #8 Shakeproof external tooth lockwasher 4

17 S254-832-10 8-32 x 5/8 Binder head screw 4

18 S355-250 Fastex spring grip 4

19 19105 Tension roll spring hook 1




PROJECTOR HEAD — OPERATOR’S VIEW

(Complete Breakdown)




PROJECTOR HEAD — BACK SIDE AND REAR VIEW

No. Part No. Part Name Page Qty. No. Part No. Part Name Page Qty.
1 S254-832-4 8-32 x 1/4 Binder head screw 4 28 47952 Rewind spring 1
2 36155 Film shoe spring 31 2 29 46138A Rewind disc bar & pulley assembly 35 1
3 36156 Film shoe bracket 31 2 30 S235-3 #3 "E' ring 1
4 26836-A Takeup clutch assembly 27 1 31 S254-540-5 5-40x 5/16 Binder head screw 1
5 23217 Takeup belt 2 32 S251-832-28 8-32 x 1 3/4 Round head screw 1
6 19482 Thrust washer As req'd | 33 4T69TA Rewind pulley bracket assembly 1
7 19494 Thrust washer As req'd 34 47603A Oil reservoir 29 1
8 47895-A Oiler assembly 1 35 S199-5 #5 Plain washer 1

11  $252-172-3 1-72 x 3/16 Flat head screw 2 36 S251-540-22 5-40x 1 3/8 Round head screw 1
12 36153 Felt retaining washer 1 37 11120 Fibre shim 1
13 S254-540-2 5-40 x 1/8 Binder head screw 1 38 47535-A Spiral intermediate gear & shaft

14 47608 Oil tube support 1 assembly 27 1

15 47639 Shuttle spring 1 39 47223-A Filter flywheel assembly 27 1
16 47630 Shoulder screw 2 40 S253-540-5 5-40x 5/16 Fillister head screw 2
17  47520A Osc. sleeve & Cam hub assembly 23 1 41  47222-A Loop roll flywheel (includes 40) 1
18 47631 Bowed spring 2 42 19180-A Sound sprocket drive gear assem 27 1
19 47638 Shuttle oscillator spring 1 43 S235-3 #3 "E' ring 1

20 S254-540-2 5-40 x 1/8 Binder head screw 1 44 19469 Safety shutter trip spring 1

21 47527A Shutter & cam (matched pair) 23 1

22  48017A Shuttle and mounting arm assembly 25 1

23 47637 Spring starting lever plate 1

24 23381 Spring, start lever 1

25 47610 Flat drive belt 1

26 47177 Lug, start lever spring 1

27 S254-540-2 5-40 x 1/8 Binder head screw 1




-
—
[r]
—
o
—
—
—

PROJECTOR HEAD — BACK SIDE AND REAR VIEW




014

PROJECTOR HEAD — BACK SIDE AND REAR VIEW

(Complete Breakdown)

No. Part No. Part Name Qty.
1 30254A Reel arm locking screw assembly 1
2 8235-3 #3 "E" ring 1
3 26208 Take off feed roll 2
4 5235-3 #3 "E" ring 1
5 19480 Feed sprocket bearing 2
6 30463-A Shaft and sleeve assembly 1
T 47532 Body casting 1
8 47504 Shutter housing casting 1
9 47640 Shuttle spring pin 1

10 S318-1032 10-32 Elastic stop nut 2
11  S290-0-2 #0 x 1/8 Drive screw 2
12 W-5 .010 Thick x 3/16 I.D. x 5/16 O.D.

plain washer - 4
13 47643 Shutter housing cover 1
14 S235-2 #2 "E" ring 2
15 47627 Framing spacer 2
16 47628 Framing spring 1
17 47620 Framing shaft 1
18 47629 Framing knob 1

19 S277-540-2 5-40 x 1/8 Socket set screw 1

20 47621 Framing bell crank 1

21 S195-29 Plain washer 1/32 thick x 3/16 1.D. x

5/16 O.D, 4

22 47630 Shoulder screw 2

23  47695A Fire shutter assembly 1

24 19471 Safety shutter guide 2

25 §278-540-5 5-40x 5/16 "Sems' flat head screw

with lockwasher 2

26 20084 Safety shutter eccentric 1

27 S195-5 #5 Steel flat washer 1
28 S254-540-6 5-40 x 3/8 Binder head screw 1
29 19172 Starting lever pivot washer 2
30 19171 Starting lever pivot 1
31 S254-540-3° 5-40 x 3/16 Binder head screw 1
32 47863 Starting lever tab 1

No. Part No. Part Name Qty.
33 47635 Starting lever 1
34 47634-A Start lever plate sub assembly 1
35 S$254-540-4 5-40 x 1/4 Binder head screw 2
36 S235-1 #1 "E" ring 2
37 47619 Drive mech link 1
38 8235-3 #3 "E'" ring 1
39 19369 Plain washer As req'd
40 47555-A Start lever idler assembly 1
41 S254-540-6 5-40 x 3/8 Binder head screw 1
42 47632 Framing eccentric 1
43 47631 Bowed spring 2
44 48017-A Shuttle and mounting arm assembly 1
45 47639 Shuttle spring 1
46 S555-5-8 #5 x 1" Vinyl sleeving 1
47 47615 Belt idler mounting stud 1
48 $251-832-6 8-32 x 3/8 Round head screw 2
49 S201-8 #8 External tooth lockwasher 2
50 26716 Shutter housing pivot pin 1
51 S253-540-7 5-40 x 7/16 Fillister head screw 2
52 19482 Thrust washer ‘As req'd
53 26728 Operating lever pivot 1
54 19506 Takeup spring 1
55 S235-3 #3 "E" ring 1
56 S254-540-3 5-40 x 3/16 Binder head screw 1
57 26722-A Takeup lever assembly 1
58 19500 Hand operating shaft bearing 1



ic

PROJECTOR HEAD — BACK SIDE AND REAR VIEW

(Complete Breakdown)




TT

OSCILLATING SLEEVE & CAM HUB ASSEMBLY

CAM SHUTTER & OSCILLATOR ASSEMBLIES

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
47520A Oscillating sleeve & cam hub assembly 1 1 S251-356-14 3-56 x 7/8 Round head screw 3
1 47521-A Oscillating hub and shaft assembly 1 2 47611 Pulley 1
2 S220-1 1/16 x 9/32 Drive lock pin 1 3  47527A Main cam & shutter 2 interr
3 S195-12 Shim washer 2 (matched pair) includes 3A and 7 1
4 19479-2 Oscillating sleeve & bushing assembly 1 3A 47527 Shutter, two interr \ 1
5 19481 Shim washer (As req'd)(2 min) 4 47526A Main cam & shutter 3 interr
6 S220-4 1/16 x 3/8 Drive lock pin 1 (matched pair) includes 4A and 7 1
7 47533 Spiral drive pinion 1 4A 47526 Shutter - three interr 1
5 47822 Spacer, washer (thin) As req'd
6 47525 Spacer, washer (thick) 3
T 47523 Main cam 1
8 47524 Oscillating cam 1
9 47520A Oscillating sleeve & cam hub assem 1
STARTING LEVER ASSEMBLY BODY PLATE ASSEMBLY
No. Part No. Part Name Qty. No. Part No. Part Name Qty.
1 19172 Starting lever pivot washer 2 59  47924-A Body plate assembly 1
2 19171 Starting lever pivot 1 60 S254-540-2 5-40 x 1/8 Binder head screw 2
3 47635 Starting lever 1 61 48004 Shutter guard 1
4 S277-540-3 5-40 x 3/16 Socket set screw 1 62 S276-4-3 #4 Truss head sheet metal screw 1
5 47863 Tab, starting lever 1
6 47637 Spring, start lever plate 1
7T 47634-A Start lever plate sub assembly 1
8 S254-540-4 5-40 x 1/4 Binder head screw 2




€T

STARTING LEVER ASSEMBLY

BODY PLATE ASSEMBLY




e

STARTING LEVER IDLING ASSEMBLY

SHUTTLE AND MOUNTING ARM ASSEMBLY

No. Part No. Part Name Qty.
47555A Starting lever idler assembly 1
1 S235-3 #3 "E'" ring 1
2 19482 Shim washer 2
3 47598 Idler bearing 1
4 47596A Starting lever idler plate assembly
(includes 3, 4A, 5) 1
4A 47596-2 Start lever idler plate sub assembly 1
5 S8354-1M Retainer 1
6 47618 Felt, oiling 1
T 47600A Idler pulley assembly 1
47602 Stud

No. Part No. Part Name Qty.

48017-A Shuttle and mounting arm assembly 1

1 47591 Spring pin 1
2 48002 Spring retainer 1
3 48000 Spring, shuttle 1
4 47593-A Mounting arm assembly 1
5 47633 Shuttle ball felt 1
6 47589 3/16 Dia Steel ball 1
7T 47590 1/8 Dia Steel ball 1
8 48001 Link, spring 1
9 48016-A Shuttle assembly 1
10 47639 Shuttle spring 1

STILL PICTURE SHUTTER ASSEMBLY
No. DPart No. Part Name Qty.

47549-A Still picture shutter assembly 1

1 47549-2 Still picture shutter sub assembly 1
2 19345 Still picture shutter pivot 1
3 S254-540-4 5-40x 1/4 Binder head screw 1
4 47271 Filter glass 2
5 47556 Glass separating spring 1
6 S235-2 #2 "E" ring 3



st

STARTING LEVER IDLING ASSEMBLY

STILL PICTURE SHUTTER ASSEMBLY




9T

TAKE-UP CLUTCH ASSEMBLY

FILTER GEAR AND FLYWHEEL ASSEMBLY

No.

Part No.

Part Name

Qty. No. Part No. Part Name Qty.

26836A Take up clutch assembly complete 1 47223A Filter flywheel & gear assembly 1
1 26836-2 Gear and hub assembly 1 1 S253-540-5 5-40 x 5/16 Fillister head screw 2
2 26826 Clutch ball 6 2 47223-2 Sound sprocket flywheel & hub assembly 1
3 26825 Clutch ball retainer 2 3 S251-256-2 2-56 x 1/8 Round head screw 2
4 26859-A Take up pulley assembly 2 4 S199-2 #2 Plain washer 2
5 23063 Thrust washer 1 5 19248-50 Sound filter spring 1
6 S277-832-2 8-32 x 1/8 Socket set screw 2 6 19270-2 Sound sprocket gear assembly 1
7T 26860-A Cam and hub assembly 1 7 19248 Sound filter spring 1
8 46430 Clutch actuating spring 2 19270-A Hub assembly sound sprocket gear

(assembly of 3, 4, 5, 6, 7)
See page 8 for Service and Care.
SPIRAL INTERMEDIATE GEAR & SHAFT ASSEMBLY FEED SPROCKET DRIVE GEAR ASSEMBLY
No. Part No. Part Name Qty. No. Part No. Part Name Qty.
47535-A Spiral intermediate gear and 19180-A Feed sprocket drive gear assembly 1
shaft assembly 1 1 S254-540-5 5-40 x 5/16 Binder head screw 3
1 S301-5/16 24 5/16-24 Hex cap nut 1* 2 19180 Sound sprocket drive gear 1
2 30190-2 Spiral intermediate gear shaft & 3 19496-A Feed sprocket drive pinion assembly 1
hub assembly 1

3 S195-16 3/16 x 3/8 x . 004 Flat washer As req'd
4 47536-A Spiral intermediate pinion assembly 1
5 S195-9 3/16 x 3/8 x 1/64 Flat washer 1
6 S235-3 #3 "E" ring 1

* Not furnished as part of assembly.




LT

O

SPIRAL INTERMEDIATE GEAR & SHAFT ASSEMBLY

FEED SPROCKET DRIVE GEAR ASSEMBLY




AUTOMATIC TRIP LEVER ASSEMBLY

(Safety Film Trips)

No. Part No. Part Name Qty
46145-AR  Automatic trip lever assembly 1
1 46145-3R Automatic trip lever sub assembly 1
2 T-149 Inside automatic trip roll 3
3 T-148 Outside automatic trip roll 3
4 26739 Hand trip knob 1
5 S235-1 #1 "E" ring 3
6 47303 Eccentric pivot 1
7 S254-440-5 4-40 x 5/16 Binder head screw 1
8 S235-2 #2 "E" ring 1
9 S199-6 #6 Plain steel washer 1
10 46223 Automatic trip lever tension spring 1

11 19369 Shim washer As req'd
12 20215 Automatic trip plunger 1
N LENS MOUNT ASSEMBLY (New Style)

No. Part No. Part Name Qty.
48033-A Lens mount assembly 1
1 48022 Pressure plate 1
2 48023 Guide, pressure plate 2
3 48030 Spring, pressure plate 2
4 48026 Lens spring 1
5 48028 Lens lock screw 1
6 48038 Lens lock spring 1
7 48024 Lens block screw 2
8 30165 Lens mount lock plunger 1
9 19301 Lens mount stop screw 1
10 48025 Lens mount 1
11 30163 Lens mount spring release 1
12 48029 Hinge spring 1
13 S251-436-3 4-36 x 3/16 Round head screw 1
14 S251-436-2 4-36 x 1/8 Round head screw 1
15 48135 Lens retaining tip 1

* See page 14 - 48031

LENS MOUNT ASSEMBLY

No. Part No. Part Name Qty.

47501-AR Lens mount assembly 1

1 47502-A Aperture plate assem (includes 2 & 3) 1
2 19289 Aperture plate rivet 1
3  30153A Aperture retaining plate assembly 1
4 S254-632-3 6-32 x 3/16 Binder head screw 2
5 19859 Lens mount pivot plate 1
6 19209 Aperture plate guide 1
T 20045 Lens spring tension screw 1
8 13327 Lens lock screw 1
9 30100-A Lens tension spring 1
10 30165 Lens mount lock plunger 1
11 23240 Lens mount stop retainer 1
12 19301 Lens mount stop screw 1
13 19254-2R Lens mount sub assembly (includes 4, 5) 1
14 $251-436-3 4-36 x 3/16 Round head screw 1
15 30163 Lens mount spring release 1
16 20046 Lens mount plate screw 1
17 S254-632-2 6-32 x 1/8 Binder head screw 2

OIL RESERVOIR ASSEMBLY
(Lubrimatic)
No. = Part No. Part Name Qty.

47603A Oil reservoir assembly 1

1 -47895-A Oiler assembly 1
2  47896-A 0il tube 1
3 S251-540-4 5-40 x 1/4 Round head screw 2
4 W-74 #5 Fibre washer 2
5 47605-A Cover assembly (includes 8 and 9) 1
5A 47605 Cover, oil reservoir 1
6 36270 Gasket 1
7 47604 0Oil reservoir body 1
8 46220 Tube, oil 1
9 47890A Oil reservoir tube & wick assembly 1



6T

AUTOMATIC TRIP LEVER ASSEMBLY
(Safety Film Trips)

OIL RESERVOIR ASSEMBLY

(Lubrimatic)

LENS MOUNT ASSEMBLY (New Style)

LENS MOUNT ASSEMBLY




SOUND CORE ASSEMBLY

LOOP TENSION ARM ASSEMBLY

Part Name

No. Part No. Qty. No. Part No. Part Name Qty.
30428-A Sound core assembly 1 26725-AR Loop tension arm assembly 1
1 S254-540-3 5-40x 3/16 Binder head screw 1 1 26725-2R Loop tension arm sub-assembly 1
2 30428-3 Sound channel assembly 1 2 18058-A Loop tension roll 1
2A 26546-2 Sound channel sub assembly 1 3 26727 Tension roll grip 1
3 20593 Sound lens holder 1 4 S235-2 #2 "E'" ring 1
4 20761 Sound lens holder screw 2
5 30428-2 Sound lens assembly 1
6 26545-2 Sound core sub assembly 1
7 36161 Escutcheon cap nameplate 1 SOUND SPROCKET TENSION ARM ASSEMBLY
8 S257-348-4 3-48 x 1/4 Oval head machine screw 2
9 S277-540-2 5-40 x 1/8 Socket set screw 1 No. Part No. Part Name Qty.
10 19221 Plug 1
11  S253-540-3 5-40x 3/16 Fillister head screw 1 26726-AR  Sound sprocket tension arm assembly 1
1 26726-2R Sound sprocket tension arm sub-assem. 1
© 2  19233-A Sound sprocket tension roll 1
° 3 26727 Tension roll grip 1
4 S235-2 #2 "E" ring 1
5 8235-3 #3 "E'" ring 1
6 19579 Reverse sprocket tension roll 1
SOUND UNIT CASTING ASSEMBLY FILM SHOES
No. Part No. Part Name Qty. No. Part No. Part Name Qty.
1 46153-AR  Sound unit casting assembly 1 1 47515A Film shoe assembly 2
2 1787 Sound core lock screw 1% 1A 48034A Film shoe assembly (stainless steel) 2
3 46154 Insulating pad 1 2 36156 Film shoe bracket 2
4 S253-832-6 8-32 x 3/8 Fillister head screw 2 * 3 36155 Film shoe spring 2
5 19179 Bushing 1/4" 1.D. 2 4 S254-832-4 8-32 x 1/4 Binder head screw 4
6 19063 Bushing 3/16" 1.D, 2

* Order separately. Not included in 46153AR assembly.




1e

WARNING: Do not tamper with
lock screw No. 9. Resetting this
screw requires use of sound lens
adjusting fixture, Part No. T8793.
It is suggested entire unit, 30428-3,
be sent to factory for fitting with

new sound optic, 30428-2,
/ 2

SOUND CORE ASSEMBLY

@ S,
L/ ] /@

“

£l
/'

SOUND SPROCKET
TENSION ARM ASSEMBLY

SOUND UNIT CASTING ASSEMBLY

@%{% .

FILM SHOES




[4

LAMPHOUSE ASSEMBLY

No.

Part No.

Part Name Page Qty. No. Part No. Part Name Page Qty.

47544A Lamp house assembly 1 19 S254-440-2 4-40 x 1/8 Binder head screw 4

1 S8279-256-2 2-56 x 1/8 Round head thread " 20 46128 Switch lever 2

cutting screw 8 21 8252-540-6 5-40 x 3/8 Flat head screw 1

2 47578 Cover plate 1 22 S252-540-8 5-40x 1/2 Flat head screw 1

3 47691 Scroll cover 1 23 S252-540-5 5-40x 5/16 Flat head screw 2

4 8254-540-2 5-40x 1/8 Binder head screw 1 24 $252-832-6 8-32 x 3/8 Flat head screw 2

5 S360-1 Wire clamp 1 25 46135 Lever pivot 1

6 47690 Diecast scroll 1 26 S199-5 #5 Plain washer 1

7 3254-540-4 5-40 x 1/4 Binder head screw 1 27 47568A Rewind lock bracket assembly 1

8 S195-4 Fibre washer- 1 28 47563 Scroll cushion 1

9 47553-A Power lead wire assembly 35 1 47545A Lamp baffle assembly 35 1

10 46127A Still and rewind lever tab 2 47817TA Lamp house cover assembly 35 1
11 47559 Stud, lamp baffle 2
12 47551A Lamp house sub assembly 1
13 47558 Still shutter connecting wire 1
14 19345 Still picture shutter pivot 1
15  47549-A Still picture shutter assembly 1
16 S254-540-7 5-40 x 7/16 Binder head screw 1
17 47824 Nameplate 1
18 S277-540-3 5-40 x 3/16 Socket set screw 2




€€

LAMPHOUSE ASSEMBLY




LAMPHOUSE COVER ASSEMBLY

LAMP BAFFLE ASSEMBLY

No. Part No. Part Name Qty.
47817A Lamphouse cover assembly 1
1 47819-R Lamphouse cover 1
2 47818-A Grill assembly 1
3 46103 Retaining screw 1
4 8S301-121-12 1/8 x 3/16 Rivets 4
5 8235-3 #3 "E" ring 1
6 47840 1
W
S
REWIND DISC BAR AND PULLEY ASSEMBLY
No. Part No. Part Name Qty.
46138-A Rewind disc bar and pulley assembly 1
1 46138-2 Rewind pivot assembly 1
2 26883-2 Rewind pulley assembly 1
3 26909 Rewind pulley spacer 1
4 26916 Rewind belt guard 1
5 S200-10 #10 Internal tooth lockwasher 1
6 S324-1032  10-32 Hex nut 1

No. Part No. Part Name Qty.
47545-A Lamp baffle assembly 1
1 46111 Spring, reflector 1
2 46110 Reflector 1
3  47545-2 Lamp baffle sub assembly 1
4 20510 Condenser lens 1
5 46109 Lens spring 1

POWER LEAD WIRE ASSEMBLY

No. Part No. Part Name Qty.
47553A Power lead wire assembly 1
1 20490 Lamp socket 1
2 S555-3-32  #3 x 4" Vinyl tubing 1
3 47566-A Lamp adjusting plate assembly 1
4 47151 Motor and lamp switch 2
5 Switch nut 4
6 47573 Lamphouse terminal insulator 1
7 Switch washer 2
8 S324-1024 10-24 Hex nut 1
9 S8199-10 #10 Plain washer 2
10 47625 Bowed washer 1
11 47565A Lamp and switch bracket assembly 1

12 47576 Lamp adjusting spacer As req'd

13 S252-436-T7 4-36 x 7/16 Flat head screw 2
14 47652 Mechanism power cord 1



1

N

Y
N

LAMPHOUSE COVER ASSEMBLY

4
5

\

REWIND DISC BAR AND PULLEY ASSEMBLY

14

POWER LEAD WIRE ASSEMBLY




b 42

MOTOR ASSEMBLY

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
47660-A Motor assembly 1 14A S622-2 Knife connector 1
1 S277-832-3 8-32 x 3/16 Socket set screw 2% 15 26839 Governor brush insulator 3

2 47530 Fan, paddle 1* 16 19534 Governor brush 3*

3 47658 Rewind sheave molded assembly 1* 17 47745 Governor, two speed 1*
4 S223-062-500 1/16 x 1/2 Roll pin 2 18 47660 Brush end motor cap casting 1
5 47539 Pulley, motor 1 18A 47660-2 Motor brush end cap assembly 1
6 26840 Cap, pulley end, motor 1 19 20774 Brush holder set screw 2
T 47291 5/16 Ball bearing rubber mounting 1 20 47542 Motor brush holder 2
8 26864 5/16 Ball bearing 1 21 47624 Motor brush 2
9 47661 Armature, motor 1 22 47623 Motor brush cap 2
10 26862 1/4 Ball bearing 1 23 19788 Insulator, motor cap 3
11 47292 1/4 Ball bearing rubber mounting 1 24 19080 Motor field clamp stud 2
12 30519 Field, motor 1 25 26872 Motor cap screw 2
13 19010 Motor field sleeve 2 26 S277-832-2 8-32 x 1/8 Socket set screw 1
14 S622-1 Knife connector 7 27 47923 Fan auxiliary, motor 1

* Order separately, not furnished as part of 47660-A.



MOTOR ASSEMBLY

37




VLiE

INDUCTION MOTOR ASSEMBLY

No. Part No. Part Name Qty
48195-SP Induction motor assembly 1

1 8277-832-3  8-32 x 3/16 Socket set screw 2%

2 47530 Fan, paddle 1*
3 47658 Rewind sheave molded assembly 1
4  S277-832-3  8-32 x 3/16 Socket set screw 2
5 48192-1 Clamp 2
6 48198 Condenser, motor starting 1
7 S254-540-3 5-40 x 3/16 Binding head screw 2
8 48199 Relay, motor starting 1
9 48193-A Bracket assembly 1
10 48193-1 Bracket 1
11 48192-SP Induction motor 1
12 48196 Pulley, 50/60 cycle 1
13  S277-832-3  8-32 x 3/16 Socket set screw 1

* Order separately, not furnished as part of 48195-SP.



INDUCTION MOTOR ASSEMBLY




8¢

FRONT AND REAR REEL ARMS

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
1 30380-A Front reel arm assembly, complete 1 10 23217 Take-up belt 1*
1A 30379-2 Reel arm sub-assembly (front or rear) 1 11 23216 Rewind belt 1*
2 $253-632-2 6-32 x 1/8 Fillister head screw 1 12 S|223-062-0305 Reel lock pin 1
3 22143 Reel shaft 1 13 S223-062-500 1/16 x 1/2 Roll pin 1
4 20358 Reel lock spring 1 14 22143-A Reel shaft assembly 1
5 20359 Reel lock ball 1 15 S254-632-6 6-32 x 3/8 Binder head screw 2
6 2307 Reel lock 1 16 22042-50-R Reel arm auxiliary pulley 1
7 30379-AR Rear reel arm assembly, complete 1 17 30382-R Take-up reel pulley 1
8 30383-R Rewind reel pulley 1 18 27307 Reel arm friction washer 1
9 22042-50-R  Reel arm auxiliary pulley 1 19 19595 Reel arm friction spring 1

‘ 20 26937 Reel arm bushing 2

*Order separately. Not furnished as part of reel arm assembly.






ov

ELECTRICAL COMPONENTS

P.E.C. LEAD & EXCITER LAMP COMPONENTS

No. Part No. Part Name Qty. No. Part No. Part Name Qty.

47554-A Motor wiring harness 1 1 S251-540-18 5-40x 1 1/8 Round head screw 2

1 26950 Insulator 1 2 19389 Pilot lamp socket insulator 1

2 47642 Block, connector 1 3 19296 Pilot lamp socket 1

3 S254-540-4 5-40 x 1/4 Binder head screw 2 4 47101 Pilot lamp sleeve 2

4 23340 Switch S.P.S.T. 1 5 23144 Washer 2
5 30531 Lock, switch 1 6 S198-6 #6 Small brass flat washer As req'd

6 19685 Resistor 70-ohm 30 watt 1 7 S254-540-3 5-40 x 3/16 Binder head screw 1

7T 19862 Motor terminal insulator 3 8 20063 Cable clamp 1

8 S254-540-5 5-40x 5/16 Binder head screw 2 9 20628 Exciter lamp socket plug, male 1

9 M.S. 253 2-56 x 3/8 Self tapping type F screw 2 10 26904-A Exciter lamp base plate assembly 1

10 11026 Switch D,P.D.T. 1 11  19547-51-2 Exciter lamp socket assembly 1

11 19223 Insulator 2 12 S253-540-5 5-40 x 5/16 Fillister head screw 2

12 36228 Motor, condenser .22 MFD, 400V, 1 13 S254-540-8 5-40 x 1/2 Binder head screw 2

14 S8360-1 "~ Cable clamp 1

15 20078 Rubber grommet 1

16 38001 Clamp 1

18 23076 P.E.C. screw sleeve 2

19 S8254-540-5 5-40x 5/16 Binder head screw 1

20 3324-540 5-40 Hex nut 1

21 47766-A P.E.C. lead & socket assembly 1

22 19143 Rubber grommet 2




P.E.C. LEAD & EXCITER LAMP COMPONENTS

ELECTRICAL COMPONENTS




(4 4

70-15 AMPLIFIER

70-25 AMPLIFIER

Part No.

Part Name

Qty. No. Part No. Part Name Qty.
47770-A Amplifier complete 1 47901-A Amplifier complete 1
1 47767 Power transformer 1 1 26925 Power transformer 1
2 47700 Female power plug 1 2 47700 Female power plug 1
3 5Y3GT Tube ' 1 3 5U4 Tube 1
4 36261 Condenser 30/350V, 20/350V, 20/25V, Can 1 4 36210 Condenser electrolytic 10/450V,
5 36294 Condenser electrolytic 30/450V, Can 1 16/450V, Can 1
6 6973 Tube 2 5 36294 Condenser electrolytic 30/450V, Can 1
7T 12AX7 - Tube 1 6 ©6L6 Tube 2
8 17025 Tube 1 7 12AX7 Tube 1
9 30562-9A Tube shield assembly with lead 1 8 7025 Tube 1
10 47753 Photocell input 1 9 30562-9A Tube shield assembly w/lead 1
11 20629 Exciter lamp socket (female) 1 10 47753 Photocell input 1
12 23128 Fuse holder 1 11 20629 Exciter lamp socket (female) 1
14 26787-1 Speaker socket 1 12 23128 Fuse holder 1
15 18641 Switch, S.P.S.T. 1 14 26787-1 Speaker socket 1
16 18643 Phono jack 1 15 18641 Switch S.P.S.T. 1
17 47760 Pilot light lens 1 16 18643 Phono jack 2
17A S701-1-1 Pilot light GE #47 1 17 47760 Pilot light lens 1
18 47759 Pilot light socket 1 17A S701-1-1 Pilot light GE #47 1
19 47780 Center tone control knob 1 18 47759 Pilot light socket 1
20 47781 Outer tone control knob 1 19 47780 Center tone control knob 1
21 47825 . Knob, volume control 1 20 47781 Outer tone control knob 1
22 S277-832-2 8-32 x 1/8 Socket set screw 2 21 47825 Knob, volume control 2
23 47801 Nameplate 1 22 S8277-832-2 8-32 x 1/8 Headless set screw 3
47855A Tone control assembly (includes 23 47762 Nameplate 1
477176 & 47779) 1 S254-832-6 8-32 x 3/8 Binder head screw for
S254-832-6 8-32 x 3/8 Binder head screw for mounting to case 6
mounting to case 6 47855-A Tone control assembly (includes
47304A Cable assembly coax. 1 477716 & 47779) 1
47853 Cable tone control 3 conductor 1 25 47908-A Flush mount receptacle - 2 wire 1
47854 Cable volume control 2 conductor 1 25A 47927A Flush mount receptacle - 3 wire 1
28 48094 Cover ' 1 26 S252-632-6 6-32 x 3/8 Flat head screw 2
29 S254-540-4 5-40 x 1/4 Binding head screw 3 27 S254-632-6 6-32 x 3/8 Binder head screw 2
S199-5 Washer ' 3 28 48094 Cover 1
29 S254-540-4 5-40 x 1/4 Binder head screw 3
8199-5 Washer 3




~

@ = =

: ‘sﬂ
5 'si ,.

Power Plug

with Rear Mounted

70-15, 70-25 Amplifier

- 70-25 AMPLIFIER

70-15 AMPLIFIER




144

70-15 PROJECTOR CASE

No.

Part No.

Part Name

Qty. No. Part No. Part Name Qty.
47886-A Proj case complete w/5 x 7 in door 22 47836 Cord rack 2
spkr. w/lifttop w/components as noted 1 22A 47906 Cord rack 1
47887-A Proj case complete w/lifttop w/o spkr. 1 23 S250-832-12 8-32 x 3/4 Truss head screw 4
1 47500A Projector case body assembly 24 38001 Cord clamp 1
includes 16, 17, 31 thru 39 1 25 47864 Rubber bumper 3
2 S276-4-3 #4 x 3/16 Sheet metal screw 6 26 S199-8 #8 Plain washer 3
3 47758 Case grille 1 27 S200-8 #8 Internal tooth lockwasher 4
4 23371 Cord rack 2 28 S321-832 8-32 Cap nut 4
5 30419-A Reel arm bracket & clip assembly 1 29  48048A Case door assembly w/spkr. includes
items 18 thru 30A, 34 thru 39 1
6 30357-A Reel arm bracket & clip assembly 1 29A Door riveted assembly, plain. Refer 30
7T 30256 Reel arm holder 2 29B Door riveted assembly (w/speaker
8 47798 Retainer, handle 2 openings) refer 30A 1
9 48125-A Handle insert & filler assembly 1 30 47865-A Case door assembly w/o speaker
10 48123 Handle lift 2 includes 18, 25, 29A, 34 thru 39 1
11  47803-A Lift top assembly includes 4, 5, 6, T, 30A 47809-3 Case door sub assembly (for speaker)
8, 9, 10, 11A, 12, 13, 14, 15 1 includes 18, 25, 29B, 34 thru 39 1
31 23111 Rubber foot screw 2
12 23198 Case catch, hook 2 32 22259 Rubber foot 2
33 23197 Catch case, body 2
13 $254-832-5 8-32 x 5/16 Binder head screw 2 34 S254-540-4 5-40 x 1/4 Binder head screw 4
14 S200-8 #8 Internal tooth lockwasher 2 35 S8199-5 #5 Lockwasher 4
15 S301-141-14 9/64 dia x 7/32 long Tubular rivet 12 36 S324-540 5-40 Hex nut 4
16 30513 Governor opening cover 1 37 23196 Door catch release button 2
17 48019 Pin end hinge 2 38 23118 Door catch spring 2
18 48018 Hinge catch 2 39 23200 Case door catch 2
19 48046 Speaker baffle 1 47839 Kalart Victor escutcheon (not shown) 1
19A 48049 Cover speaker terminals 1 23120 Victor escutcheon (not shown) 1
20 47988 Speaker cable assembly 1 47842 Nameplate 70-fifteen (not shown) 1
21 48044 Speaker, 5x 7T P.M, 1 47872 Nameplate 70-twenty five (not shown) 1




6
7
18
19

1A

38

+ 00 I3

il
100 000
00 (I

0000 e
o0 00

000 0O

22A

2

194

70-15 PROJECTOR CASE

37

3435 36

/f

=
o (=)
=
2%

/4L
:

=)

00 0

00 (I :
00 BT eﬁ

' voo[] o D 6 % y
0 A\ o

,

45




ot

J3B METAL SPEAKER

TILT MECHANISM

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
47846-A Speaker assembly complete J3B 1 1 S254-540-2 5-40 x 1/8 Binder head screw 1
1 47839 Case emblem (Kalart Victor) 1 2 47744 Safe lock 1
1A 23120 Case emblem (Victor) 1 3 47743 Screw slide lock 1
2 4784"A Speaker case front assembly 1 4 11120 Fibre shim 2
3 47840 Escutcheon 1 5 47733-A Tilt foot assembly (includes 5A, 8) 1
4 47798 Handle retainer 2 5A 47T7734A Tilt foot sub assembly 1
5 48125-A Handle insert & filler assembly 1 6 47742 Screw guide 1
5A 48123 Handle lift 2 7 S301-121-14 Rivet 3
6 47848-3 Speaker body case 1 8 47737 Rubber foot 2
7T 46450 12" P, M. speaker 1 9 47740-A Tilt knob 1
8 23179A Reel holder assembly 1 10 47739 Slide guide plate 1
9 23172A Rear speaker case cover assembly 1 11 18823 Soldering lug 2
10 23175 Case catch body 4 12 5254-540-4 5-40 x 1/4 Binder head screw 2
11 47864 Rubber bumper 11 13 47738 Tilt spring 2
12 23174 Case catch, hook 4 14 M.S.19 1-72 N.F. x 3/32 Round head screw 1
13 26649-R Speaker grille 1
14 S250-832-12 8-32 x 3/4 Truss head screw 4
14A S206-1 Lockwasher internal & external #8 I1,D, * 4
14B S324-832 8-32 Hex nut * 4
47251 Speaker cord 75' (2 plug) (not shown) 1
46353 Speaker cord rack (not shown) 2

* Not shown on drawing.







:34

47821 |

-

100

T8=

PLAINVILLE, GONN..

8 ® @

| T

plcle

LAYOUT

5X7 SPEAKER & CABLE
ASSEMBLY

=

|
a[n EJ,S
NOT INCLUDED IN
AMP GHASSIS

75'SPEAKER CABLE

ASSEMBLY

NOT INGLUDED IN
AMP CHASSIS €

o O
SINPORN NP | ¥ ) :
® @8 @ o H 8] 2000 owATT =
2 «®F o
S ol ' 3
a =
%) w
20y 2 H
[ — LA ¥ g
b 2 12" SPEAKER
I PeC.cadle °
| ASSEMBLY (@) : ° .
| : 8z
3
| { [po] 28 o
| 15 © NOT INGLUDED |
\ @ ) AMP CHASSIS
| : 14 13
t 1 SINGLE
: @' ! DUAL
1
1

| NOT INCLUDED IN
N

3
@ 5 WaTT
(D) " + [iTew T PaRT NG DESCRIPTION \TEM] PART NO. DESGRIPTION
@[ +30 L20 T |18643 WIKE-PHONO JACK 36 (47700 PLUG, FEMALE
@ - @ 2 |47766-A |P.E.C. CABLE(NOT PART OF AMPLIFIER ASSEMBLY) 36 |a7767 POWER TRANSFORMER
3 Jar7es COAXIAL CABLE WITH PHONO TIP 37 | 47768 OUTPUT TRANSFORMER
4 {19210 90V.0.C. PHOTOGELL {RGA 927 OR EQUIV.) 30 |26787-1 | SPEAKER SOCKET
I 36201 RESISTOR IOMEG. V2 WATT 10 %4 3936246 PILOT LIGHT _(GE &7}
= 47753 PHOTOGELL INPUT RECEPTAGLE 4625021 CONDENSER,MOLOED TUBULAR 22MFD_400VDC
V'Lsmanmsssoggiﬂ:? $708-1-91 _ | RESISTOR 220,000 OHM | WATT 5% 21702 VAGUUM _TUBE
PILOT LIGHT CONNECT 36267 RESISTOR I MEG._ | WATT 10% 42 [12AX7 VACUUM TUBE
LEAD EITHER 9 | 15068 RESISTOR 50,000 OHM 17z WATT 0% 43 6973 VAGUUM TUBE
& X A) TO GROUND FOR | 10_| 36238 CONDENSER, GERAMIC DISC .02 MFD_450¥.D.C. 44 |5v36T VAGUUM TUBE
SUBDUED INTENST™ 1| | 36227 CONDENSER, GERAMIC DISG 005 MFD 450V.0.C._| 45 | 20628 CONNEGTOR, 3 GIRCUIT,MALE
8 X==-F" 8170 FILAMENT wino-| 12 | 36252 RESISTOR, 1200 OHM Vo WATT 10% 4619299 EXCITER LAMP, 6.58, 5V
A ING FOR 13 | 36295 CONDENSOR,ELECTROLITIC, 10 MFD 6 V.0.C. 47| 28130 PILOT LAMP _MAZDA 1806
4 —  BRILLIARCE 14 48 | 47652 MECHANISM_POWER CORD WITH MOLDED PLUG
| i 18 | 36294 CONDENSOR, ELECTROLYTIC 30MFD 450 vDC 49 | 41150 SWITGH, 12 AMPERES 125V LAMP BMOTOR
I EXCITER LAMP PILOT LAMP 6 | 36i8a RESISTOR, 22,000 OHM | WATT 0% 50 [PROJ.LAMP | 750-1000 WATT 110-120 VOLT TI2P o T2
| PROJEGTOR LAMP INSIDE sovzmoam}‘( ! 17 | 47776 TONE GONTROL 31 [iio2s SWITCH, REVERSING 3 AMP [20V [ ]ie3s0 || [3d5
, WHITE YELLOW @ ! 18 [47779 PACKAGED ELECTRONIG GIRCUIT 52 [30519 MOTOR FIELD 2['6€l9 T o
Col@ . Xk e A | JGOVERNOR ASSY. | 19 | 26813 VOLUME_GONTROL, Y2 MEG 53 4766 MOTOR ARMATURE 3fieris T
| i 20| 38238 RESISTOR, 3,300 OHM Y5 WATT 10% 54 119534 GOVERNOR BRUSHES 4116731 1] P,
| | 21 | 36293 | RESISTOR, 470,000 OAM 2 WATT 10% 55 23340 SWITCH,S.PS.T. 6AMPE 125V 5 157 onem2|R
| 22 | 36236 RESISTOR, 2,700 OHM lp WATT 109% 5647745 GOVERNOR 6jl6848
IotK \ 23 [S705--90 | RESISTOR, 150,000 OHM | WATT 6% 57 |47624 MOTOR BRUSHES 7]e87s Ga] [}
I | 24 [5705-t-1 RESISTOR, 10,000 OHM | WATT 10% 58 | 19685 RESISTOR, 70 OHM 30 WATT 8|16960 AL
] 25 | 19722 RESISTOR, 200 OHM 10 WATT 0% 59 | 48044 SPEAKER 5 X7° & OHM V.G $]imios
| ! 126 | 36254 RESISTOR, 680 OHM Y2 WATT 10% 60 | 47288 GABLE, SPEAKER, WITH MOLDED PLUG
| ! 27 | 36222 RESISTOR __I5MEG 1o wATT 10 % 61 | 46450 SPEAKER, 12° 8 OHM V.C.
: | 20 (36185 RESISTOR, 3000 OHM 5 WATT 10% 62472851 SPEAKER, CABLE, 15' WITH 2 MOLDED PLUGS
| l (29 {36261 GONDENSOR, ELEGTROLYTIG, 30/400 V,20/400Y, 20/28V] 63 | 47750 CORD, POWER, 3-WIRE
I o |1864! WITCH S.P.8T 6A 126V €4 | 47687 ADAPTER, GROUNDING
: OUTSIDE GOVERNOR RING I | |20628 iongcfon 3 CIRCUIT, FEMALE &5 | 18670 RESISTOR, 27,000 OHM 2 WATT _ 10% 70 -15 AMPLIFIER SCHEMATIC
i CENTER GOVERNOR RING ! N SWITCH S..8.T. PART OF 26813 VOL_GONTROL 66 | 47889 MALE, FLUSH MOUNT 3 GOND.
! 3 18639 FUSE, 3 AMP. 67 | 47908-A | MALE, FLUSH MOUNT 2 CONG. P
!_ﬁ __ __PROJECTOR_GIRCUIT NOT INCLUDED IN AMPLIFIER GHASSIS 1 4 | 47751 PLUG,MALE 68 | 20632 CORD, POWER 2 GOND. 16 GA.

YELLOW.

[T INDICATES PART ON PRINTED BOARD

ALL RESISTOR VALUES GIVEN IN 1,000 OHM UNITS

210% UNLESS SPEGIFIED

ALL CAPACITOR VALUES GIVEN IN MICROFARADS

ALL VOLTAGES MEASURED WITH ZERO SIGNAL,

17 V.A.G. LINE TO CHASSIS USING ¥TV.M.

¥ INDIGATES KNIFE DISGONNEGT IN PROJECTOR
CIRCUT

DO NOT $CALE — UBE DIMENSIONS

la7821




\4:14

PLAINVILLE, CONN,

TUBE LAYOUT

8'SPEAKER 8 CABLE
ASSEMBLY
17V
)
@[t S
13
g 9
z L1 NOT INCLUDED IN
E l AMP CHASSIS @
128 4 2
o 4 ¥ &
9 " xa| | o 3
[z 7 s e 4 12" SPEAKER 75 SPEAKER CABLE
I e T J \ i ASSEMBLY
ASSEMBLY 2y | a 5
1
! ! ‘ i Bk E E
3 = &
! I o % HIEEE
' 0 © NOT INCLUDED | NOT INCLUDE|
! . & J AMP CHASSIS P Crasers @
i | 143
) |
Vg | ALL RESISTOR VALUES GIVEN IN 1,000 OHM UNITS
' ! Y10% UNLESS SPECIFIED
1® ) ALL CAPACITOR VALUES GIVEN IN MIGROFARADS
1 NOT INCLUDED IN 1 — ALL VOLTAGES MEASURED WITH ZERO SIGNAL,
. AMR CHASSIS 340v 320v U7 V.A.C.LINE TO CHASSIS USING VTV.M.
% INDICATES KNIFE DISCONNEGT /N PROJECTOR
€ Ciacor
Y (0 iNDIcATES PART ON PRINTED BOARD
5 waTT
+ )TEM | PART KO GFS-,GIPTICN | TEM] PART NO. DESCRIPTION TEM] PART AMD.
=30 I _]i8643 Mikt-PHONG JACK 35 [47700 PLUG, FEMALE €9 136287 [sook p warr
- @ 2 |a7766-a P.E.C. CABLE(NOT PART OF AMPLIFIER ASSEMBLY) 36 |ar767 POWER TRANSFORMER 70 |5705-5-79 [150~. % WATT
3 |47765 COAXIAL GABLE WITH PHONO TIP 37 [47768 OUTPUT TRANSFORMER 7/ _{S704-4-12 [I00MF IS5V
4 |iszi0 S0V.D.C. PHOTOCELL (RCA 327 OR EQUIV.) 38 /26787 SPEAKER SOCKET 72 | 48041 NUVISTOR TUBE
amown I 5 [3sz0¢ RESISTOR IOMEG. U2 WATT 10 v 3936246 PILOTLIGHT _{GE &7)
ore o‘nossmzo 6 47753 PHOTOCELL INPUT RECEPTACLE 40 (25021 CONDENSER MOLLED TUBULAR 22MF0_ 460 VDG
el T R WA — T 1 M
PILOT LIGHT CONNECT - 2
LEAD  EITHER 9 [is068 FISISTOR 510,000 OHM /2 WATT 10% 43 (6973 VacUUM TUBE
@ X A1 TO GROUND FoR | 10 | 36248 CONLENSER, CERAMIC DISC .02 MFO 450V.D.C. 4a|s5v36T VAGUUM_ TUBE
@ suspueo NTens| 1 | 36227 CONDENSER, CERAMIC DISG 003 MFD 450V.D.C. |45 | 20628 CONNEGTOR, 3 CIRCUIT, MALE
8 X-=-F 8170 rrLament wep-| 12 | 36252 RESISTOR, 1200 QWM Yz WATT 10% 469299 EXCITER LAMP, 6.53, 5V
A ING FOR INCREASED| 13 | 3629 | CONDENSOR.ELECTROINTIC, 1O MFD . & v.0C. =7 | 268130 PILOT LAMP _MAZDA 1806
-——— — L2 S ewilitAnce 4 1 B - - a8 | 47652 MECHANISM POWER CORD_WITH MOLDED PLUG
i @@ | 18 136294 'CONDENSOR, ELECTROLY TIC 30MFO 450 vOC 49| 41151 SWITCH, 12 AMPERES 125V LAMP BMOTOR
: ~. PO Lave | 16 | 36768 RESISTOR, 22,000 OHM_/_WATT 10 % 50 PROJ.LAMP | 7501000 WATT 110120 VOLT Tizp [ oawaon
i PROUECTOR LAMP 17 | a7776 TONE GONTROL 51 | 11026 SWITGH, REVERSING _3 AMP 120V #6773 _ oyl |
. @ : 18 {47779 PACKAGED ELECTRONIC CIRCUIT 52 | 730519 MOTOR FIELD 16779,
v | @ aix /L \ TERMwaL| P TECVERNOR ASSY. I 19 | 26813 VOLUME _GONTROL, V2 MEG 53 [47661 MOTOR ARMATURE 2[/e848
! 20| 36288 RESISTOR, 3,300 OnM Y walT (0%, 54 [1953s GOVERNOR BRUSHES 3l/6873
) — 21 | 36293 RESISTOR, 470,000 OHM 2 WATT 10% 55 [23340 SWITCH, S PST. GAMP 128V 4116969
x LAMPSOGKET ¢ ! 22 | 36236 RESISTOR, 2,700 OHM U2 WATT 0w, 5627745 GOVERNOR 5417065
e DAGRAM @ 22 23 [S705-/-90 | RES'STOR, 150,000 OHM / _WATT 5% 57 [a7624 MOTOR BRUSHES €]17106
t Al 24 [5705/-85 | RESISTOR, 10,000 OHM _/__ WATT 10% 5819685 RESISTOR, 70 OHM 30 WaTT
| & e ® ' 25 | 19722 RESISTOR, 200 OHM 10 WATT _10% 59 aten SPEAKER 8" 6 OHM V.G
| ! [26 [ 36254 RESISTOR, 680 _OHM Y2 WATT 10m 60 [ 47012 CABLE, SPEAKER, WITH MOLDED PLUG
B ! 27 | 36222 RESISTOR  (5MEG 1o warT 10 % L 61 146450 SPEAKER, 12" B OHM V.C.
| 28 [36(85 RESISTOR, 3000 OHM 8 WATY 10% le2 a72s: SPEAKER, CABLE,75' WITH 2 MOLDED PLUGS]
! | 29 36260 CONDENSOR, ELEGTROLYTIC, 30/400 v, 20/400Y, 20/25V, 63 | 47750 CORD, POWER, 3-WIRE
i GUTSIOE GOVERNOR RING ! 30 |ies4ar SWITCH SPST _6A  (25v 64_| 47687 ADAPTER, GROUNDING Ll A
) ! 31 [20629 CONECTOR, 3 GIRCUIT, FEMALE 65 | 18670 RESISTOR, 27,000 OWM 2 WATT _10% 70 -15 AMPLIFIER SCHEMATIC
| CENTER GOVERNOR AING ! 32 SWITCH SF.ST. PART OF 26613 VOL GONTROL 66 | avses MALE, FLUSH MOUNT 3 GOND. MAGNESOUND PLAYBACA
! 33 (18639 FUSE, 3AMP 67 | 47908-A | MALE, FLUSH MOUNT 2 GONO. s WA o
L _. _ _PROJEGCTOR GIRGUIT NOT INCLUDED IN AMPLIFIER CHASSIS _ - 4 34 [ 47750 PLUG,MALE 68 | 20632 GORD, POWER 2 GOND. (6 GA. l
an DO NOT BCALE — USK DIMENSIONS 5:;;,‘#13 [ E 7821~

[



a8y

47821 | EALART COMPANY
! PLAIRVILLE, CONN.
el
D05 02
| i
éﬂ 1000 ©
EO Rt S
| 1
|| 0047 | ooar | TUBE LAYOUT
i t
o e ! ———
12 - | ol 5X7 SPEAKER 8 CABLE
| 1 ASSEMBLY
' ! 5 JeWHTE o "ig]
o t 1 ! q =3
8 AR = o ; 0l
RN : oDnE]
1 | I 1B [E]
su(’” P " : : NOT INCL
T - = E v UDED IN
b LA ﬁ—i‘?— g o aMp chasss ©
500 = 4 Z
& &
® g |
) b £ 12" SPEAKER _ : 75 SPEAKER CABLE
2)
s b ol |
= . E} E
= § o =
HE
S
NOT INCLUDED ) NOT INCLUDED |
AMP .CHASSIS AMP CHASSIS
SINGLE ALL RESISTOR VALUES GIVEN N 1,000 OHM UNITS
ouAL 2)0% UNLESS SPECIFIED
ALL CAPAGITOR VALUES GIVEN IN MICROFARADS
1 NOT INETUDED ™ ALL VOLTAGES MEASURED WiTH ZERO SIGNAL,
L AMR GHASSIS 340V 320v N7 V.A.C. LINE TO CHASSIS USING MTV.M
_____ % INOIGATES KNIFE DISCONNEGT (N PROJECTOF
@ YELLOW ARCUT
6 y [1} INGICATES PART UN PRINTED BOARD
5 WaT T
[D)] + [("Em ] PART hO. CESCRIPTICN [Ten] PART NO. DESCRIPTION
Lzo ' [18643 MIKE-PHONO JACK 35 47700 PLUG, FEMALE
-l @ 2 |a7766-A |P.EC CABLEINOT PART OF AMPLIFIER ASSEMBLY) 36 |47767 POWER TRANSFORMER
3 [e7768 COAXIAL CABLE WITH PHONO TIP 37 {47768 OUTPUT TRANSFORMER
" 4 | (920 90V.0.C. PHOTOGELL (RCA 927 OR EQUIV.) 30 [26787-1 | SPEAKER SOCKET
I 3620! RESISTOR (OMEG. Y2 WATT 10 % 3938246 PILOT LIGHT (GE AT} -
4 il
NOTE DEPENDING, ON BESIRED. 47783 PHOTOCELL (NPUT RECEPTAGLE 40 |z502! CONJENSERMOLDED TUBULAR 22MFD_ 400 VDT
BRIGHTNESS OF AMPLIFIER [ 7 | |RESISTCR 220,000 OHM I WATT 5% 41 7028 VACUUM_TUBE
PILOT LIGHT, CONNECT T B
WHITE D : RCSISTOR I NEC._ 1 MT.T 109 4z 2ax? VACLUM TUBE
TERMINAL (%) TO GROUND FOR | 3| 15€68 FLSSTUR 510,000 OnM 2 WAIT 'C% av €53 Vo CUUM TUBE
SUBDUED INTENSITY [ 10 | 36248 CONCENSER, CERAMIC DISC 02 MED 430V.0.C. a4 [5Y367 VACUUM TUBE
{B) TO FILAMENT o | 36227 CONDENSER, GERAMIC DSC Q05 MFD 450v.0.C. |45 | 40626 CONNECTOR, 3 CIRGUIT, MALE
8 Xaoo WINDING FOR IN- [ 2 | 36252 RESISTON, 1200 OMM_ Y  WATT 10% 46,9299 EXCITER LaMP, 654, 5V
ad  Gheasen 13 | 36295 | CONDENSOR,ELEZTROLITIC, 1Q_MFD 6 v.DC. [« 7] 26130 PILOT LAMP __MaZDA (806
i m ———— o — e e e — L2 A - 14 | ,,,, a8 ' 47652 MECHANISM POWER CORD WITH MOLOED PLUG
@ | 18 36294 |CONDENSOR, ELECTROLYTIC 30MFD 450 vOC 49 [ansl SWITGH, IZAMPERES (25V LAMP BMOTOR
PILOT LAMP | 16 {3688 RESISTOR, 22,000 OnMm CWATT 10 % 50 [PROJ.LAMP [ 750-1000 WATT_110-120 VOLT TI2P amon L bl
PROJECTOR LAMP 17 [a7776 TONE CONTROL 5111026 SWITCH REVERSING 3 AMP 120V [irize 2,
. wHTE ! 8 |at779 PACKAGED ELECTRONIC GRCUIT 2 148199 RELAY MOTOR STARTING
, EYM‘““L s | 26813 VOLUME GONTROL, V2 MEG 53 [ 48198 CONDENSOR 88-108 MFD. IO VAC_ &0 GPS
R WHITE : 20 | 36258 RESISTOR, 3,300 kM Vz wall i0% 54 [468192-SP_| INDUGTION MOTOR
, t 21 | 36293 RESISTOR, 470,000 ORM 1, waT7T (0% 35 47642 TERMINAL BLOGK
Lapp SECKET 1 22 | 36236 RESISTOR, 2,700 OHM_ b2 WATT (0% 56
Lo . [23 T5705-90__| RESISTOR, 150,000 OHM__ | WATT 5% 37
| 25 | 5705-11 RESISTOR, 10,000 OHM T WATT 10% 53
) ' 25 | 19722 RESISTOR, 200 _OHM 10 WATT _10% 59 [ 48044 SPLAKER 5 X7 8 OnM VG
| i 26 | 36254 RESISTOR, 680 OHM V2 WATT 0% 60 | 47988 CABLE, SPEAKER, WITH MOLDED PLUG
| ! 27 | 38222 RESISTOR ISMEG 1o WATT 10 % 61 | 46450 SPEAKER, 12" 8 OHM V.C.
| 28 [36185 RESISTOR, 3000 OHM 5 WATT 10% 82 47231 SPEAKER, CABLE, 15' WITH 2 MOLOED PLUGS
t i 29 36261 GONDENSOR, ELECTROLYTIC, 30/400 V,20/400%, Z0/28V, 63 | 47750 CORD, POWER, 3-WIRE
! ! 30 li641 SWITCH S.p.8.T_OA 128V 64 | 47687 | ADAPTER, GROUNDING _ PR U WA—Y
‘ | 31 [20629 CONEGTOR, 3 GIRCUIT, FEMALE 65 | 18670 RESISTOR, 27,000 OHM V WATT _ 10% 70 -15 AMPLIFIER SCHEMATIG
| ' 32 SWITCH 3.P.5.T. PART OF 26 BI3 VOL CONTROL 66 | 47889 | MALE, FLUSH MOUNT 3 COND.___ NDUGTION MOTOR GIRGUIT
1 - -
33 [18639 FUSE, 3 AMP 67 | 47908-A | MALE, FLUSH MOUNT 2 COND.
L PROJEGTOR GIRCUIT  NOT INGLUDED IN AMPLIFIER CHASSIS . s lve WAL E 20552 CORA POWER™ 2 GOND. 16 GA.
i DO NOT SCALE — USE DIMENSIONS




év

®

ASSEMBLY, @

®

7

NOT INGLUDED IN
_AMR CHASSIS

1
)
|
|
1
i
[
1
1
L

LG

.20@ 10 VAT T

KALRRT
PLAINVILI

COMPANY
LE, CONN.

TUBE LAYOUT

W

= +25AT50V

olmeff:

NOT INCLUDED IN
AMP GHAS!

8'SPEAKER 8 GABLE

ASSEMBLY

SIS

®
S0

DC RESISTANCE

12" SPEAKER

D C_RESISTANCE .19

75'SPEAKER CABLE
ASSEMBLY

420 v
&
3
5 waTT
=30 L
®

385V

5
@

® ®

WHITE
TERMINAL

e

OUTSIDE GOVERNOR RING

CENTER GOVERNOR RING

LEA

L

*

NOTE:DEPENDING ON DESIRED
BRIGHTNESS OF AMPL.
PILOT LIGHT, CONNECT

D EITHER

A)TO GROUND FOR

SUBDUED INTENSITY

I BITOFILAMENT winp-
A
L2 4

ING FOR INCREASED

T} BRILLIANCE.

PILOT LAMP

ITEM
P

&
g
NOT INGLUDED N NOT INCLUDED IN,
AMP CHASSIS AMP CHASSIS @
SINGLE LINE VOLTAGE II7VA.C. 60 CYCLES

GIRGUT

[J INDICATES PART ON PRINTED BOARD

PART NO.

ALL RESISTOR VALUES GIVEN IN [,000 OHM UNITS
$10% UNLESS SPEGIFIED
ALL GAPACITOR VALUES GIVEN IN MICROFARADS
ALL VOLTAGES MEASURED WITH ZERO SIGNAL,

TO CHASSIS USIN

% INDICATES KNIFE DISGONNECT IN PROJECTOR
0

6 VTV.M,

DESCRIPTION (TEM] PART No. DESCRIPTION

T_[r8643 WIKE - PHONO_JACK 35 (47700 PLUG, FEMALE

2 |47766-A |P.E.C. CABLE(NOT PART OF AMPLIFIER ASSEMBLY) 36 | 26925 POWER_TRANSFORMER

3 [a776s COAXIAL CABLE WITH PHONO TiP 37 [a7768 GUTFUT TRANSFORMER
e [i9zi0 90 V.0.C. PHOTOGELL (RGA 927 OR EQUIV.) 38 26787 SPEAKER SOCGKET

s 36201 RESISTOR 10 MEG. Yz WATT (0 % 3936246 PILOT LIGHT _(GE &7)

€ |ev753 PHOTOGELL INPUT REGEPTACLE 40[36184 CONDENSOR ELECTROLYTIC 25MFD 50 V.D.G.

7 _js7osrr9t RESISTOR 220,000 OHM__| WATT 5 % 41 {7025 VAGUUM__TUBE

8 |3e2e7 RESISTOR ! MEG. | WATT 10% a2 [12ax7 VAGCUUM TUBE

5 [ 13068 RESISTOR 510,000 OHM 72 WATT 0% a3 [6L6 VACUUM TUBE

10 [ 36248 CONDENSER, GERAMIC DISG_,0Z MFD_450V.D.G. a4l 504 VAGUUM TUBE

1| 3e227 CONDENSER, GERAMIC DISC 005 MFD 450V.0.C._ |45 | 20628 CONNECTOR, 3 CIRCUIT, MALE

2 [ 36252 RESISTOR, 1200 OHM_Vp WATT 10% 46| 19299 EXCITER LAMP, 6.54, 5V
[13 [ 36298 GONDENSOR, ELECTROLYTIC IOMFD _ 6v.0.c._ |47 | 28130 PILOT LAMP__MAZDA 1806

T} a8 [a7652 MEGCHANISM POWER CORD WITH MOLDED PLUG

15 [ 36296___|CONDENSOR, ELEC TROLYTIC 30MFD_500 VDG 49 [ arist SWITGH, 12 AMPERES 25V LAMP BMOTOR

6 | 36088 RESISTOR, 22,000 OHM | WATT 10 % 50 [PROJ.LAMP | 750-1000 WATT 110-120 VOLT Ti2P wlv] -
17 |s7776 TONE GONTROL 51 | 11026 SWITGH, REVERSING 3 AMP 120V T 3|
'8 | 47779 | PACKAGED ELECTRONIC GIRCUIT 52 [30519 MOTOR FIELD T Fd
is | 26813 VOLUME_GONTROL, Ve MEG 53 [47661 MOTOR ARMATURE 7| Py
20| 38258 RESISTOR, 3,300 OhM ¥ WATT 10% 34 [1953a GOVERNOR BRUSHES laTie 1] Pag)
21 | 36293 RESISTOR, 470,000 OHM 72 WATT 10 % 58 23340 SWITCH, 8.PS.T. 6AMP_ 125V 16731 i

22 | 36236 RESISTOR, 2,700 OHM 2 WATT 10% 5647745 GOVERNOR 53445 AN
23 [$705--90 [ RESISTOR, 150,000 OHM__ | WATT 5% 57 |47624 MOTOR BRUSHES 16848 s

24 [S70571-89 | RESISTOR, 33,000 OHM | WATT 10% 58 | 19665 RESISTOR, 70 OHM_30 WATT F‘lsau Qe
25 | 19722 RESISTOR, 200 ___OMM O WATT 10% 59 [avan SPEAKER 8" 8 OHM  V.C. 5[ 17009 [Fa| [Ged
26 | 362854 RESISTOR, 680 OHM__ V2 WATT 10% 60 | aTBIZ CABLE, SPEAKER, WITH MOLDED_PLUG o[ 17065 || [
[27 | 36247 RESISTOR _ 4.7MEG 1o WATT 10 % 61 | 46450 SPEAKER, 12°_8 OHM V.C. 1 [inee T
28 [36185 RESISTOR, 3000 _OHM 5 WATT 10% 62| 47251 SPEAKER, GABLE, 75 WITH 2 MOLDED PLUGS
‘29 [ 36210 GONDENSOR, ELEGTROLYTIG, 16/450V, 16/450V 63 | 47750 CORD, POWER, 3-WIRE

30 (1864l SWITGH SP.ST_6a 128V 64 | 47607 ADAPTER, GROUNDING

31 _|20628 CONECTOR, 3 CIRCUIT, FEMALE 65 | 36287 VOLUME CONTROL MIC. 70-25 AMPLIFIER SCHEMATIC
32 ] SWITGH SP.ST_PART OF 26613 VOL GONTROL

33 (16636 FUSE, 3 AMP. 67 | (8670 | RESISTOR 27,000 OWM V2 WATT 10% — Vv I

34 |a7750 PLUG, MALE 68 | 20632 GORD, POWER 2 GOND. (6 GA.
34a| 47888 MALE, FLUSH MOUNT _3 GOND. 69 | 25021 GONDEN SER, MOLDED TUBULAR 22 MFD 400 VOC Cad A 7891
34-6]47908°A__| MALE, FLUSH MOUNT Z COND. | B I4




vév

® ()

N PUT

KALART COMPANY INC. -
PLAINVILLE, CONN

165 ¥ 135y [19] ~220v
D 005 / o2
PHONG !
e | © © 000 ©
@ [
@ r 2
o (o2 LI
® {004 L | | ooar
!
|
xa-5 8 [ BSPEAKER& LE
o X9 | 92v ] = { -t
8 g i @
_ @38 @
o ! 3 4 4
a : GO 0] 8 ; £ Lan N
@ § el € | - 10 WATT | 03
o o | Yl o i
& e NOT INGLUDED IN
" o " AMP wssi@
" ;#2547 50V 4 2
3 ¥ a
F )
) b4 2 12" SPEAKER 75'SPEAKER CABLE
o ASSEMBLY
o (=] f=1
l
2 [y P E H
®32 O H z 3 = &
© L RS
53 T NOT INGLUDED | NOT INCLUDED N,
5 AMP CHASSIS AMP CHASSIS €2
LINE VOLTAGE 1I7VAG. 60 GYGLES
ALL RESISTOR VALUES GIVEN IN 1,000 OHM UNITS
210% UNLESS SPECIFIED
ALL CAPACITOR VALUES GIVEN IN MIGROFARADS
ALL VOLTAGES MEASURED WITH ZERO SIGNAL,
385V TO CHASSIS USING YTV M
% INDIGATES KNIFE DISCONNECT in PROJECTOR
T INGLUDED IN | RCuT
iM"_C_"AS_S'EJ [1] INDICATES PART ON PRINTEG BOARD
ax [FEw ] PaRT No- DESGRIPTICN [TEm] PART nO. DESCRIPTION
@ [ " 118643 MIKE-PHONO JACK 35 147700 PLUG, FEMALE 70 }'mj{m_
- @ 2 l47766-a [P.EC CABLE(NOT PART OF AMPLIFIER ASSEMBLY) 36 [ 26925 POWER TRANSFORMER 7! |S704-5-22 [IOOMFD - 3VOLTS
m T % ‘I3 _[av7es COAX!AL CABLE WITH PHONO TIP 37 | 47768 QUTPUT TRANSFORMER 72 (48041 JN_UVISTOR
BLK 4 |iszi0 90V.D.C. PHOTOCELL (RGA 927 OR EQUIV.) 38 (26787 SPEAKER SOCKET
x ‘\'_o/@ BROWN I s J3szol RESISTOR IO MEG, Y2 WATT 10 % 3936246 PILOT LIGHT _(GE &7)
2 @ € 47753 PHOTOCGELL 'NPUT RECEPTACLE 4036184 CONDENSOR ELEGTROLYTIC 25MFD__ 50 V.D.C.
) 3, ® srowN NOTE:DEPENDING ON DESIRED 7 [5705-/-9/ [RESISTOR 220,000 OWM | WATT &% 4t |7025 VAGUUM _TUBE
e ‘:’I‘g":‘fa;i "c;:::; 8 | 36267 RESISTOR | MEG. | waTT 0% 42 |124x7 VACUUM TUBE
® TERMINAL LEAD EITHER 9 | 15068 RLSISTOR 510,000 OHM 7z WATT 10% 43 [ 6L6 VACUUM TUBE
2170 GROUND FOR 10 | 36248 CONGENSER, CtRAMIC DISG .02 MFD 450V.D.G. 44504 VACUUM TUBE
SUBDUED INTENsTY |LL| 36227 GONDENSER, GERAMIC DISC 003 MFD 450V.0.Cc. [|45 | 20628 CONNECTOR, 3 CIRCUIT, MALE
£)TO FILAMENT winp- |2 | 36252 RESISTOR, 1200 OHM Yz WATT 10% 4619299 EXCITEN LaMP,_ 6.5a, 5V
NG FOR INGREASED | L3 26295 CONDENSOR, ELECTROLYTIC 10 MFD, 6v.0c. a7 ] 28130 PILOT LAMP _MAZDA i806
o —— L2 e O ANCE . 48 [ 47652 MEGHANISM POWER CORD WITH MOLDED PLUG
| @ " . G | . 1S | 36296 CONDENSOR, ELECTROLY TIC_30MFD 00 VDC 49 [anisy SWITCH, (2 AMPERES 125V LAMP 8MOTOR
h WHITE ~. PILOT LAMP | 16 | 36788 RESISTOR, 22,000 OHM / WATT 10 % 50 PROJ.LAMP | 750-1000 WATT 110-(20 VOLT TI2P mon e -
| PROUECTOR LAMP 17 (47778 TONE GONTROL 51 |i1026 SWITCH, REVERSING 3 AMP 120V _|_+|ssso T (33
| WHITE L€ @ ! ['e [47779 PACKAGED ELECTRONIG GIRGU(T S2 | 3059 MOTOR FIELD z|iesto 1] B
i TERMINAL | T RNOR AS! i 19 | 26813 VOLUME _GONTROL_ Vo MEG 53 | 47661 MOTOR ARMATURE 3]16713 1 [,
| WHITE i 20 [ 36238 RESISTOR, 3,300 OWM i WATT 10% 54 19534 GOVERNOR BRUSMES sl 25 bl
| 21 | 36293 RESISTOR, 470,000 OHM 7 WATT 10% 56 (23340 SWITCH, S P3.T. 6AMP 125V S[16731 T ik
-1 LAMP SOCKET l ' 22 | 36236 RESISTOR, 2,700 OHM J2 WATT 10% 5647745 GOVERNOR 6| 2z
(] DIAGRAM @ L2 . 23 |57057-90 | RESISTOR, 150,000 OHM_/ WATT 5% 57 |47624 MOTOR BRUSHES 7]ie805 |=
! Y , [24 |S705/-69 | RESISTOR, 33000 OHM /__ WATT 10% 58 | 19685 RESISTOR, 70 OHM_ 30 WATT 876848 o] M4
) @ BLUE ! 25 | 19722 RESISTOR, 200 __OHM 10 WATT (0% 59 [a7alt SPEAKER 8" B OHM VG 9116873 (Al [z
! 26 | 36254 RESISTOR, 680 OHM Y2 WATT 10% 80 [ azare CABLE, SPEAKER, WITH MOLDED PLUG o[ 17009 8] leeq
! @ ! 27 | 36247 RESISTOR  4.TMEG by walT_ (0 % 61 | 46450 SPEAKER, 12 8 OHM V.C {17065 15[ I*
{ 28 |36i85 RESISTOR, 3000 OHM 5 WATT 10% 6247251 SPEAKER, GABLE, 7S’ WITH 2 MOLDED PLUGS 12117106
| (29 | 36210 CONDENSOR, ELECTROLYTIC, 16,450V, 16/450V 63 | 47750 CORD, POWER, 3-WIRE
| 30 |18641 SWITGH SPST_6A_ I25v 64 | 47687 ADAPTER, GROUNDING
: OUTSIDE GOVERNOR RING \ [31 Jzoezn CONEGTOR, 3 GIRCUIT. FEMALE 65 | 36267 VOLUME _CONTROL MIC-MAGNASOUND 70-25 AMPLIFIER SCHEMATIG
! EX) SWITCH 5.P.3.T. PART OF 26 613 VOL CONTROL MAGNETIC PLAYBACK MTDEL
| CENTER GOVERNOR RING ! 33 18639 FUSE, 3 AMP 67 | 18670 RESISTOR 27,000 _OHM V2 WaTT (0% e
L __ _ __PROJECTOR CIRGUIT NOT 'NCLUBED_‘NAMP_‘-‘FE" CHassis R 4 34 | 47750 PLUG, MALE 68 | 20632 CORD, POWER 2 COND. 16 GA.
54| 47865 WALE, FLUSH MOUNT 3 COND. 69 | 25021 CONDENSER MOLOED TURULAR 22 MFD 400 VDC
34-6[47908°A WALE, FLUSH MOUNT 2 COND.




a6v

. KALART COMPANY [NC.
INPUT. PLAINVILLE, CONN.
135V
PHONO
INPUT
uooo®
-

i

[ I At R . O . et Sl -

| G i

! 0047 | o047 | TUBE LAYOUT

! I

i 14 =

- | 8'SPEAKER 6 CABLE

| | it 92V lu] ASSEMBL

| [t i

I o o |

1 ]| 8% I

1 1 13

= L9__9 | NOT BCLUCED N )
AMP CHASSIS
500 _, +255T 50V)

o,

12° SPEAKER 75'SPEAKER CABLE
ASSEMBLY 4

T ], - T © =
@32 O7° q @7e m) sLe
1,000 22 33 NOT CLUDED
I e cuLgs?s"@ iy cmssrs”@
® 2]
LINE VOLTAGE NT7VAC. 60 CYCLES
ALL RESISTOR VALUES GIVEN IN 1,000 OHM UNITS
*10% UNLESS SPECIFIED
ALL GAPAGITOR VALUES GIVEN IN MIGROFARADS
ALL VOLTAGES MEASURED WITH ZERO SIGNAL,
420v 385V . TO CHASSIS USING VT.V.M.,
% INDICATES KNIFE DISGONNECT IN PROJECTOR
[1) GIRCUT
£ [ INDICATES PRRT ON PRINTED BOARD
5 warT
ax [FEM [ 4RT NG DESCRIPTION ([ TEW] PART N DESCRIPTION . |
@ [ e &30 *Lig T__[18643 MIKE-PHONO JACK 38 [47700 PLUG, FEMALE
JERMINAL ® @ 2 |47766-A_ [P.E.C. CABLE(NOT PART OF AMPLIFIER ASSEMBLY) 3¢ | 268923 POWER TRANSFORMER
G m - 3 |ev76s COAXIAL_CABLE WITH PHONO TIP 7 [47768 OUTPUT TRANSFORMER
BLK [« [is210 S0 V.0.C_PHOTOGELL (RGA 927 OR EQUIV.) 8 J2e7e7 SPEAKER SOCKET
® ® : " o) oo . 8 (36201 RESISTOR 10 MEG. Vg WATT 10 % [ECTY) PILOT LIGHT (SE A7)
ol @ 47783 PHOTOCELL INPUT RECEPTACLE 0 6184 CONDENSOR ELECTROLYTIC 25MFG 50 V.D.C.
@ NOTE!DEPENDING ON DESIRED STOS-)-91 RESISTOR 220,000 OHM 1 WATT 5 % A1 [7028 VAGUUM _TUBE
WHTE et BROwN ] BRIGHTNESS OF AMPL. - ["3™ T35567 RESISTOR | MEC. | WATT 10% ot [1zax? VAGUUM TUBE
(<) = PILOT LiGHT, CONNECT 512565 RESISTOR 316,000 onM Uz WATT 0% a3 6is " VAGUUM TUBE
SREEN , by x Li‘:‘)(;ﬁ’:‘b ror  |10_| 36248 CONDENSER, CLRAMIC DISG LO% MFD 43QV.G asls0s VAGUUM TUBE
5] & ’smum NTEwsITY L] 38827 CONDENSER, CERAMIC DISC 005 MFD 460V.D.C. |45 | 20628 GONNEGTGR, 3 GIRGUIT, MALE
8 X-2-F 1o e ament wio- |L2] 36292 RESISTOR, 1200 OHM V2 WATT 10% LX) EXCITER LANP, 634, 5v
. A ING FOR INGREASED [--3|-36298 | CONDENSOR, ELECTROLYTIC 10 MFD 6vpc Je7]| 20130 PLOT LA MAZDA 1808
P —m—— e — —— e — L A RILUANCE e 4847832 MEGHANISM POWER CORD WITH MOLDED PLUG
@ @ | 15| 38296 |CONDENSON, ELECTROLYTIC 30MFD 500VRC 49 [4miBi SWITCH, 12 AMPERES 125V LANP B NOTOR
FXCITER LaMp—~ PLOT Lawe | s [ 3688 RESISTOR, 22,000 OHM | WATT 10 9 20 [Pnoy LamP [750- 107120 VOLT TI2P = e
1T 47776 TONE CONTROL s |uozs SWITCH REVERSING 3 AMP 120V - |-—7csa el Foo
IMINAL @ ! ‘8 | 47779 PACKAGED ELECTRONIC CIRCUIT 52 [4s8i99 RELAY MOTOR STARING [z 708 i S
i [TRETYIE VOLUME_CONTROL, Y2 MEG 53 [48198 GONDENSOR_88-108 MFD_ [IOVAG 60 GPS
i 20 | 36258 RESISTOR, 3,300 OhM o WATT 0% 54 [48192-SP_| INDUCTION MOTOR
| H 36293 RESISTOR, 470,000 OHM ', waTT 10% 55 | 47642 TERMINAL BLOCK
. LAMP SOCKET ’ 22 36236 RESISTOR, 2,700 OHM bp WATT (0% 56
2 DIAGRAM | 23 [5705--50 | RESISTOR, 130,000 OHM | WATT 5% 57
= 24 [5705-1-89 RESISTOR, 33,000 OHM ) WATT 10% 58
| 25 | 19722 RESISTOR, 200 OHM (0 WATT 0% 59 [a7en SPEAKER 8° 6 _OHM V.G
! [26 [ 36254 RESISTOR, 660 _OHM V2 WATT 0% 60 | 47012 GASLE, SPEAKER, WITH MOLDED PLUG
! 27 | 36247 RESISTOR  4.TMEG L walY 10 % 61 | 46450 SPEAKER, 12" BOHM WGC.
| 28 |36185 RESISTOR, 3000 OHM 5 WATT 0% 62] 47281 SPEAXER, CABLE 73’ WITH & MOLDED PLUGS 7
| (29 | 36210 CONDENSOR, ELEGTROLYTIC, 16/450V, 16,480V ¢3 [ 47750 CORD, POWER, 3-WIRE : :
! 30 10641 SWITCH S.PST _6A I25v 64 [ 47687 | ADAPTER, GROUNDING
Si_|20629 CONECTOR, 3 GIRCUIT, FEMALE €5 [ Sezar VOLUME. CONTROL MiG. : 70-25 AMPLIFIER SCHEMATIC °
! [32] SWITCH SP.&:T. PART OF 26813 VOL. GONTRQL 5 - . INDUCTION MOTOR GIRGUIT
l 33 (10639 FUSE, 3 AMP &7 [inar RESETOR 000 ;ﬁ ®_wayY o | [ T ] —
L PROJEGTOR CIRGUIT  NOT INCLUDED IN AMPLIFIER CHASSIS o ] 34 147781 PLUG, MALE 6 | 20832 GORD, POWER 2 COND. 16 GA.
- - - - - - - = T T T e e T 34-a] 47389 WALE, FLUSH MOUNT 5 GOND. T RIB [ 7891
34-8[47508-A MALE, FLUSH MOUNT 2 COND. i 9] - IND




SERVICING DATA
ETCHED GCIRCUIT MOUNTING BOARDS

DETAILS DESIGNATED IN LJREFER TO SIMILARLY MARKED COMPONENTS
IN SCHEMATIC DRAWINGS

70 —15
93 93 93 52 0 O 1.3 1,3 165 165295 92 O 125 125
D.C.VOLTS
[ &
(]
= >+ Y X
L e 1 (D__ < 1 Y X = 1
al i S e e = = N I < e
S 3 “lolm & N el 1Y T T ™S
© S - Q o
(1] [2] [3] [4] [s] [6] [7 ol [1d [i1] [i2] [13] [14] [15
DC.VOLTS 5] B B
270 O O 92 50 O O O 270 O 280 O O 290 O

47876-A PRE AMPLIFIER

70 —-25
98 98 98 5 O O I.5 I.,5 165 165 305 92 O I35 I35
DCVOLTS
o
9
l o+ |« |z < |
X L hed B L L = -
S o el e = < I <
0 8 - O_ o o 8 o _ Ox o g
o - Q ©
1] 12 3] [4] [5] |6 (8] [9] [10] [1] [12] [13] [14] |15
DC.VOLTS Cl [ ]
285 0 O 98 52 O O O 28 O 28 O O 305 O

47904-A PRE AMPLIFIER

O

o



ALL RESISTOR VALUES GIVEN IN OHMS
ALL CAPACITOR VALUES GIVEN IN MICROFARADS

ALL VOLTAGES D.C. NO SIGNAL INPUT — MEASURED WITH V.T.V.M. TO GROUND
K= 1,000 5 M=1,000,000

70 -15

.7 185 37 70 70 72 0 220 O 0 O @] 0O 320
Y
[\
M
[17]
0

47874-A PHASE INVERTER

X b
X X X | Y X
L | L ¥
I =1 e I 1= R = = O <) T
n 0 0]
o NF N I Ll BN - « o| [o [N [N [=
© el S

2]

l'8] [19] [29] [21] [29] [23 [25] [26] [27] [28] [e9]

295 185 36 O 70 70 295 220 O 0 O O 295

70 — 25

L7 190 38 76 76 78 O 225 0 O O O O 385
X x 4 Y X

o o] L o] lo ,f - é — e 12 1o 2 r«f
eV} _ N T9) - et -T- [s0) ® N [q¥] o
Ny 2 I I V1 Y I o7 B of o] || [~

o o o
7] (8] [o] 29 1] B2 B3] B4 R3] 9] [e7] [28] [e9] [0

O

305 190 38 O 76 76 305 225 O 0 0 0 305

47903-A PHASE INVERTER
51



NOTES

TECHNICAL DATA
PROJECTOR
105/130 Volts 50/60 Cycles A.C.
Power Cord: 2 Conductor 12 ft., 16 ga.
3 Conductor 12 ft., 16 ga.
Grounding Adapter
FILM SPEED

24 frames per second Sound
16. 7 frames per second Silent

FILM CAPACITY

2000 ft. reels maximum

PHOTO CELL

RCA 927 or equiv.

PROJECTION LAMP

750 Watt Standard DDB (25 hour)
1000 Watt (Optional) DFD (10 hour)
1200 Watt (Optional) DHT (10 hour)

EXCITER LAMP

6.5A/T8/ISCP (BVK)
AMPLIFIER
Power required
105 to 130 Volts  50/60 cycles

TUBE COMPLEMENT

70-15
Voltage Amplifier 7025
Amplifier Phase Inverter 12AX17
Output (2 tubes) 6973
Rectifier 5Y3

Fuse: 3 Ampere Buss 3AG or equiv.

Amplifier Load Impedance: 4 and 8 Ohms.

52

VAC #20632
VAC #47750
VAC #47687

VAC #19210

VAC #47125
VAC #47130
VAC #47316

VAC #19299

70-25

7025
12AX7
6L6
5U4



TECHNICAL DATA

Projection Lens: 70-15 70-25
Standard 2" F:1, 6 petzval 2" F:1, 6 field flattener
Optlonal 5/8", lvv, 1 1/2n, 2 1/2n, 3"’ 3 1/211’ 4n’
Zoom Lens (35 mm - 60mm)
Speaker:
Permanent Magnet 8 Ohm Impedance

WEIGHTS AND DIMENSIONS

70-15 w/5x7 speaker 70-15 w/o Spkr. 70-25 J3B U6
Length Overall 15 1/2» 15 1/2" 151/2" 19" 18 1/8"
Height Overall 14 1/2" 14 1/2" 14 1/2" 18" 18"
Width Overall 91/2" 9 1/2" 91/2" 101/4" 10"
Equipment Weight 40 1bs. 36 1/2 1bs. 39 Ibs. 21 1/21bs. 22 Ibs.
Shipping Weight 47 1bs. 43 1/2 1bs. 46 lbs. 28 1/21bs. 28 Ibs.

53



4]

PROJECTOR HEAD — OPERATOR’S VIEW

MODEL 70-0
- No. Part No. Part Name Qty. No. Part No. Part Name Qty.
1 37319-A Lamp house casting assembly 1 24 37327 Silent nameplate 1
2. 47609 O Ring drive belt 1 25 S$290-0-2 #0 x 3/.0 Drive screw 2
3 37317-A Motor assembly 1 26 30520 Motor support sleeve 4
4 36310 Blower wheel 1 27 S250-832-8 8-32 x 1/2 Truss head screw 4
5 46212 Pilot larap cap 1 28 S251-540-16 5-40 x 1 Round head screw 1
6 48031 Lens mount pivot 1 29 47114-A Remote control assembly 1
T 46160-R Lens mount lock plate 1 31 47635 Starting lever 1
8 S254-540-2 5-40 x 1/8 Binder head screw 1 32 S277-832-2 8-32 x 1/8 Socket set screw 2
9 28130 Pilot lamp 33 36159-A Film roll assembly 2
10 S253-540-12 5-40 x 3/4 Fillister head screw 2 34 S235-3 #3 "E'" ring 2
11 46376 Belt separator 1 35 36331 Rheostat knob 1
12  S251-440-3 4-40 x 3/16 Round head screw 2 36 47515-A Film shoe 2
13 S254-832-5 8-32 x 5/16 Binder head screw 2 37 36154 Feed sprocket 1
13A S254-540-2 5-40 x 1/8 Binder head screw 2 38 19494 Thrust washer 2
14 47924-A Back cover plate 1 39 48029 Lens mount spring . 1
15 36316-A Body casting assembly 1 40 46150-AR Trip cover assembly 1
16 S321-5/16-24 5/16-24 Hex cap nut 1 41 46145-AR Automatic trip lever assembly 1
17 S254-832-4 8-32 x 1/4 Binder head screw 2 42 S277-540-3 5-40 x 3/16 Socket set screw 1
18 37328 Nameplate slow-fast 1 43 47863 Starting lever tab 1
19 48033-A Lens mount assembly 1 44 S251-832-20 8-32x 1 1/4 Round head screw 1
19A 46230 Lens projection field flattener 2" F1.6 1 45 S253-540-14 5-40x 7/8 Fillister head screw 2
20 S2511-632-36 6-32 x 2 1/4 Brass round head screw 1 46 S254-540-5 5-40 x 5/16 Binder head screw 1
21 S254-540-3 5-40 x 3/16 Binder head screw 3 19303-R Lens mount lock plate spacer (not shown) 2
22 19019-2R Body plate assembly 1 48043 Motor pulley (not shown) 1
23 S324-632 6-32 Hex nut 1



PROJECTOR HEAD — OPERATOR’S VIEW
MODEL 70-0

55




PROJECTOR HEAD — BACK SIDE AND REAR VIEW

9¢

MODEL 70-0

No. Part No. Part Name Page Qty. No. Part No. Part Name Page Qty.
1 S254-832-4 8-32 x 1/4 Binder head screw 4 27 S254-540-2 5-40 x 1/8 Binder head screw 1
2 36155 Film shoe spring 31 2 28 47952 Rewind spring 1
3 36156 Film shoe bracket 31 2 29 46138-A Rewind disc bar & pulley assembly 35 1
4 26836-A Takeup clutch assembly 27 1 30 S235-3 #3 "E" ring 1
5 23217 Takeup belt 2 31 S254-540-5 5-40 x 5/16 Binder head screw 1
6 19482 Thrust washer As req'd 32 $251-832-28 8-32 x 1 3/4 Round head screw 1
T 19494 Thrust washer As req'd 33 47697-A Rewind pulley bracket assembly 1
8 47895-A Oiler assembly 1 34 47603-A Oil reservoir 29 1
9 36309 Variable speed rheostat 1 35 S199-5 #5 Plain washer 1

11 S252-172-3 1-72 x 3/16 Flat head screw 2 36 S251-540-22 5-40 x 1 3/8 Round head screw 1

12 36153 Felt retaining washer 1 38 47535-A Spiral intermediate gear & shaft

13 S254-540-2 5-40 x 1/8 Binder head screw 1 : assembly 27 1

14 47608 Oil tube support 1 42 19180-A Sound sprocket drive gear

15 47639 Shuttle spring 1 assembly 21 1

16 47630 Shoulder screw 2 43 S235-3 #3 "E" ring 1

17 47520-A Osc. sleeve & cam hub assembly 23 1 44 19469 Safety shutter trip spring 1

18 47631 Bowed spring 2 45 47993-A Fire shutter assembly with heat

19 47638 Shuttle oscillator spring 1 filter 1

20 S254-540-2 5-40 x 1/8 Binder head screw 1

*¥21  47527-A Main cam & shutter 2 interruption
(matched pair) 23 1

22 48017-A Shuttle & mounting arm assembly 25 1

23 47637 Spring starting lever plate 1

24 23381 Spring, start lever 1

25 47610 Flat drive belt 1

26 47177 Lug, start lever spring 1

* 47526-A is 3 interruption shutter (matched pair)




12

N

21

o]
mm_.w%molu?_

A=}

N

N

AN

‘ Ay, \, =N/
Y)7) 'Ahu‘\h\ ﬂ/l-@\ .H

=
e

PROJECTOR HEAD — BACK SIDE AND REAR VIEW

37

MODEL 70-0




8¢S

ELECTRICAL COMPONENTS

MODEL 70-0
No. Part No. Part Name Qty. No. Part No. Part Name - Qty.
1 47101 Pilot lamp sleeve 2 16 36306 Resistor, 750 ohm, 20 watt ‘ 1
2 19296 Pilot lamp socket 1 17 36308 Resistor, 150 ohm, 30 watt w/tap 1
3 19389 Pilot lamp socket insulator 1 18 19862 Motor terminal insulator 3
4 S251-540-18 5-40 x 1 1/8 Round head screw 2 19 S254-540-5 5-40x 5/16 Binder head screw 2
6 26950 Snap switch insulator 1 20 36307 Resistor, 25 ohm, 20 watt 1
T 26944 Switch leaf bracket 1 21 S206-1 1/2 0.D. x 1/81.D. Inter. & exter.
8 37335 Connector block 1 lockwasher 2
9 26949 Acro snap switch 1 22 26954 Resistor washer 2
12 - 36309 Variable resistor, 50 watt 150 ohm 23 S200-6 #6 Internal tooth lockwasher 2
' w/stop 1 24 S324-632 6-32 Hex nut 2
13 S251-632-44 6-32 x 2 3/4 Round head screw 2 25 S251-256-10 2-56 x 5/8 Round head screw 2
14 26953 Resistor spacer 2 26587 Remote control switch (not shown) 1
15 S206-1 1/2 0.D. x 1/8 1.D. Inter. & exter.
‘ lockwasher 2




NEZ /1)

@©
Q
% \\\\\M\\\\\ 0
7
o7
N

ELECTRICAL COMPONENTS
MODEL 70-0

59




09

U6 SPEAKER

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
48101-A Speaker assembly complete U6 1 13 S250-632-16 6-32 x 1" Truss head screw 8
1 48112-A Speaker case assembly includes 2, 5, 14 47840 Escutcheon 1
5A, 5B, 5C, 6, 7, TA, 7B, 17, 18 1 15  48115-A Reel holder assembly 1
2 48104-A Speaker door assembly includes 14, 15, 16 1 16 48110 Speaker position instruction plate 1
3 48100 Speaker 1 17 48114 Pilot pin 2
4 47251 Speaker cord 1 18 48105A Grill Assembly 1
5 47798 Handle retainer 2 19 1/4-20 Wing nut 2
5A 48123 Handle lift* 2 20 S199-1/4L  1/4" Washer 4
5B S254-832-5 8-32 x 5/16 Binding head screw* 2 21 47576 Spacer 4
5C S200-8 #8 Internal tooth lock washer* 2 22 48107 Speaker support 2
6 48125-A Handle assembly 1 23 48111-1 Speaker cushion 4
7 S582-1-2 Rubber foot 8 24 48111 Speaker cushion 1
TA S251-632-9 6-32 x 9/16 Round head screw* 8 25 5254-540-3 5-40 x 3/16 Binding head screw 4
7B S320-632 6-32 Hex nut* 8 26 48139 1" Rubber moulding 2
8 48108 Speaker bracket 2 27 W-143 Neoprene washer 2
9 48109-A Speaker plug assembly 1
9A S254-540-4 5-40 x 1/4 Binding head screw 2
10 S320-632 6-32 Hex nut : 8
11 48116 Shockmount backup 16
12 47860 Rubber bushing 16

*Not shown




61

U6 SPEAKER




NOTES




22
26
26
26
Lo
Lo

Lo

L2

Ll
LL
Lé
L6
L8

10

16

20

N>
fWe]

Changes in

SERVICE AND PARTS MANUAL
MODEL 70-15, MODEL 70-25

FORM 2515E
ALTERATION
Change S202-6 to $S202-5
$355-250 change to $S356-250

3551-356-1h 3-56 x 7/8 change to 5251-356-12 3-56 x
3

S254-5L0-2 5S40 x 1/8 change to S25L4-5L40-3 5-4O x 3/16
S301- 5/16~2k change to S321-5/16-2L

$251-256=2 change to S211B-256-2

5199-2 change to S$198-2

11026 change to 11026-1 (Heading P.E.C. Lead, etc.)

5254-540~2 -=~etc. change to M.S. 267 5-LOx 1/L self
tapping screw

38001 change to S360-9

$324-540 5-40 hex nut change to S320-5L0 5-LO "KEPS"
nut

L7801 change to L7916
147762 change to L7915
23371 change to 47936
147803-A change to L7935-4
11120 change to S195-7
M.S. 19 change to M.S. 133 word round change to fillister

36201 change to S-705-1-95 3 Watt changed to 1 Watt



Page 2

PAGE ITEM - ALTERATION

48 9 15068 change to S705-1-66 % watt changed to 1 watt
L8 51 11026 change to 11026-1

484 9 Same as change on Page 48

L8A 5 "o " noon o

L8A 51 non n noou o on

L9 5 "o " "oonon

L9 9 noon n nooon oo

49 51 non " noonoon

Loa 5 "o " v

194 9 non " noonoom

Loa 51 mom " wooonoom

L9B 5 non i "mooonoon

L9B 9 noon n 1 T

L19B 51 non " nooonoon

50 Changze 510K to 560K 1 watt

53 Under Projection lens 70-25, transfer 2" F:1l.6 field

flattener to line below zoom lens

Sh 19A Change to 2" standard lens 20120





